The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.






“refere

4

For hand:

Onan nameplat




aoar&

‘;_waaard Mignutic $unnor
. Over Speed Sensor

:jﬂwnw Under vultumm

‘tvmmmihmi
Time Delay

Bruakor. ﬁirnmﬁt

. Bus aar hmmmmh\y

L

Cabxm. aavtury j_;
Cap, Radiutnr T
. Chassis. T
Olaunwr, AP
-Contacror

Centrol, Engine
“Contrdl, Generator
cuntruiﬁmr CGovernor

BRSPS a-m,,m
‘;,‘ P -:‘ww‘

CURTAS B
S cecio

510 E12 E14
FAM%ﬁwa

nmmk_ mrﬁv@ ;iu

Eﬁbwwp\$MMMW$t” SO
ENment,gLWmMmmr1 Aiw;
Element, Fuel/Water- %mwmwarwr
Elmmwmt, Lube Oﬁl Fattwr :

" Fan, GooIima B

“'\merd Belt

 H Housing. Set

Fﬁ{;a; Vamtana Ragulutnr

< Gauge, Praasuru o, Fuai
.Gaugs, Pressure - 011"
Gauge., Tomparatura
Genératnr e
Bovernor, €1mntnic

ﬁmmwu qu .
Hmrmmwmﬂw\ﬁnmimpﬂM
Hester, Control
‘Heater, aunurutm
Heater,- Wntur
Housing, Control:

| 1ndicatarﬁ1'j
Introductio

BRI
F13.F18.
13
Eiﬂ Er20E14

E10, E12,E14

_ D12:Di4
B0

m m 2 Mm B2.B4,86  Tran

L Wn#¢1 Wmuuﬁng e Frwut R
=;"ﬁur¢h»1 ww!m¢wm?nt ~ Engine
i 4 m i I [ R

:
ik

Bwike
te

W“N%WWWAWWﬂmﬁumm “VHW§ “;"“"

TGender, Tach
mmﬂﬁmw WhmﬁwwutWMu
| vtww“‘ﬁ o)/ Water
Tl ey e
&a?gnaid S¢&r1 -

Stwrter

‘&%wmmr"ﬁxwmthk

%o waurwth~~
$~yﬁwmﬁmWW@ Wi 1y ge
witch, wwﬁ #ﬁmwﬁmmw

‘MM myk w‘m

feh, M;_wﬂwrw w‘m
Bitah Selesron
wit'c m;}?amw rature
Tebla, Dats = %1u¢1ricm1

Tatle, Date ~ Set
?m«hmmutw

D2, ﬂWM -

mum mmn

Tang. Deive - !mchmmwtmr  tff;’ ff“,

Tank. Expansion
Tank, Fusl ~ Day

~Tank, Standpipe’

- Thrortle, Vernier
Transducer. wWatt
mwmmrw ﬂuﬁrmm%




Aﬁggjﬁgﬁﬁ&@uﬁ‘Hﬁtﬁﬂﬁmﬁiﬁyr:f

“al X . T @ Vo SR S ) . &) N

TAGE CODE

i i
|
|

WQMT@'NI?

CPHASE | - NOTES

T

Werz | wime
|
|

1 WJQWW’
40/480 G0
@W%Wﬁ' _‘W

"3w:bmw1wmu% 1
1 1207208 |

12v/220

| 1397240 "

MRRMRR REEE L

et ek gk ek gk ek b
DWW WA e

$. 3 3 L)

e ATH

&

FEEtTSI

ndﬁantm vnriumian&.
nta) with RN




PART

DESCRIPTION

2 B56-0006




L PARRT
:wmmnmwrumw

WWM TR B

L e | | At Sel mem - HW
oo Mead o - /ey s
W 1w3fu,‘ SE RESERR | 1348 2 EMML mx,gmimg T '

g Self- TIWMMVW x.oou 1R BRl-0028 R Scrow, MW*"‘WN@Q - Hm

'”;“($71&~1a 5 s e {3 e-16 % mﬂt*ty

. Gap, Air :mam Lo s 80007l L ’&“u:.rw. Gtwwﬂwawd
 Bleaner, Alr {1 L T e (18 X 1%)

E Yomeiy | N: A Q085 | < R . Lok ~ Spring 1"’/”1’

| A A5 NN wm&m, Flav (B/167)

, “Bracket, Mounting -

Indicator . Ségvice.

ﬁ..fmmm www WMW - qu




PART;
N@

* idoawoaﬁa L
2 # "403’“08‘0%; e

| REF

"3 503-0988 7 2
o4 140-1415 .1\,
5 1401816
L® 6 503-D748 2%
S T gH03-0641 “‘_1 
8 800-0032 ta
;f, ‘% avo-ozsv ¢ 3

| i

“m—iaavf

i“mmmm, Mo&m”

“&lbow, Hosy BD ﬂegr@
*ube, Air %
Llamp,.Homu (Jhru 19
“Hose, Bulk - Order b

i e w“

Bf?
y Foot

4 Fegt Requjred) (

‘$CP&W3 Cap = Hex Hawdy,‘

S

(5716-18 x 1-3/4%)"
~ Nut} Self- lockang -
- (5/16-18) .
Qau,‘mnr Q¥@mnmr‘

Thry 193iﬁ

Hex

M‘M

)
18

?w131m
821-0029

ka a?m*,ﬂ&l
15 1401345
xa mzwwoaza

1*&“13?2
140 155&

.

"ﬂmwm B

may| M vt b ui
qug‘} f ﬁtwmﬁ‘ﬂ i,'-ﬂ

FJitrfs T

wimmmﬂq,<ﬂmﬂ

Element) -
ﬁ‘1mMmmt PR EINE SR E A TN
~;$¢rmw. 3u1f 1»mhwmg Wamwn“ S
(3/8016 x 34"} .
Nut, Self-locking - wa
Band, Mounting . e
'}%mrww. bu14~¥¢ﬁk1ﬂw - Hax

- (3/8-16 x 3/4*) _
Bracket, Mounting ;“%‘
Indicavor, Service o

R

on %Mtﬂ







ol ' 3/4%) AT (85 P 1. Washer, Leck -
-3 .850-0050. . - 3/ ér,. ,g,i3lﬂhiﬁ 18 528-0219 . Haahor Flat (1/2“}
A . B00-0068 ' 4R Screw, Cap - Hux ﬂqad _ ﬁf;, 19 1 Nut, Hex [5/8~18) .
e o e c{1/16-14 x 3/4") ¢ w20 e A0 Pulley . SASEPRNIEES
. B 1ﬁbO~OQ%p 2, Washer, Lock -~ ﬁmwmng {Wﬂlﬁ“j ;21 ‘ Coen h1t¢rha1mﬂ ;i Co R
B ;191* 517 1. 1+ Guand, Beir ‘ L \: IE o ﬁvmnﬁmw& [RREER TSR Y N 1

‘ 1 N ‘ | ‘

- Guard, Belt t ‘!% o Maring | A
: Brm@kmt‘ Mount jhg - ﬂm?ﬂ mwwrd e 3 NMQWMut% WM1“WWW
A Belt, Drive = Multi Groove, - T 1 1 ner '1“ i &uahﬁm ,ﬁﬁmm mmUQ
1T Berew, Self- Jogking - Hmw Mbwd 23 183-0 ‘ ‘vlﬂﬁmg lat, x
‘ ey [5/1ﬁ 18 x Hfﬂ“} ‘ AR : S e N7
o 5. 11 8500045 C -/ 1 .. Washer, Lock Sprnmm ea/mm"} 24 ‘1%&ﬂﬂ%$l 1 cable, EﬂwrtrmcmT (
- 12 52B-0022 1 Washer, Flat [%ﬁ&& | S S ‘Mar ine Alternator)

3 1

3

1

! 13, 800-0080 . Screw Cap - Hex Head gﬁ; ”, 2&'_1$1 %J?ﬁ Pracket, Moynting
et (1/2-13 x 1"}~ [0 26 -181-0550 Re#istor .{Used with

'é lé 850-0060 . 3,: vwaaher Lmrk - Spﬁmng (1/2“} B » . Mabine Aiturnﬁtar)
\ | ‘
i '
f - o , :
I . -
Lt . 4.
. ) " ol
i 4'7'5 : k
g Bmi o % L
23 R { : &
. W =

£ )5'
5 )
s | P
K EEUN ‘«» ' !
i # Ay
8 .
: & .
, & - '
B o N &
‘ "aﬂe e
o .' <l . # N - | . ST gt ..
' A e o . Ll . ! g R® *
. } Y S - . i -
Y - g . s k 5 v , :
Lo 4 R, : -
' o @ ‘ & y
2 " .
\ " &
. 5 %
A3 o .

& ) ; I : N
Lm . ' A # g
« . ) R




ME
I ‘W i
! A8 “ ‘
o : i ‘ ‘




-5/8' i
Cap'~ Hux Head Az

8 x 3/&“% o

S AR T (3/p i a1
' 850-0050 ‘V*SW “Washer, Lock - $ﬁ§1ng JB™) ey
800-0069 "2  Screw, Cap - Hex Hgad 'i o 119139663 .
T, . (74%6 14 x 3/4") | l9l-ie%8
5 850-0058 2 Washer, Lock - %pw&wq {Vflﬁ“' L2B T%i W”%i’
B 191(114% A ! Luard, Belt . ‘ 134 3
R 51$Q7W Y1 ‘Byard, Bely N e ui,
8 191~ S T Bracket. WMo wtiﬁg‘a‘ﬁw1m %wmwm¥ e
‘ ‘Q;Qﬁll*ﬁﬁﬂk; ol Eﬂ1t»,mm1wm mobu e &Wﬁ\wﬁ anal E@,i.
A0 grmo0te -l barmw Self- umkingxw; o Hpmd | L
BEEE A . {5/16 18 ¢ 3/4“} il e L e 9t
11 ©850-0045 1 - washer. Lock - Spring ( /16" ) 27 ﬂﬂb ﬂﬁﬁﬁ
12 526-0022 1 Washer,‘Flat (5/36") ‘,jl: pr b
.13 8Q0-0090 3 Screw, Cap -~ Hex Head “RB 8 9
S Eo N (1/2-13 x 1v) e 28 51R-0
14 85%0-00860 -3 Wagher .- ‘Lock - Sprwng {r/e™y 30 18 1164
B 1911317 1 Brackety Adausxﬁng S 31 181-1166 ",
16 800~0100° 1 Screw, Cap - Hex Head 3T 191-0550
: : (172-134x 3-1/2") : s
17 --850-0060 1 Washer, Lock - Sprxng {1/2")
s g 4

Redulator,

Stand%rd Ve
) Mar1na‘“

e ‘ww‘:w‘

e
,&Mzml H
]

MMM tir

W@sﬁ&

Pu11¢y S ,x
Admp#wr Pu Ll
- Spacer. s%émvé B
Ramimtmr

Luck

o -
Y
e,
b
i
h “9‘1’ .
\ :
\ e
N\
‘\ . ¢ 5
. . &
3

| ‘W Ambln&gw ;ﬁ&mu w»ih
ki‘i§%¢mmar ANeernatomd.,
R V Tnm e (Usethagith, |
, .,%w

%arww ‘Daﬂ < g Headyr‘
B~ 3/#“) %W ‘

“(Used with
. Mar%ne Aﬁternatmrj e

"







'3 880-0050 " 43 [ ¢ o sg prangl e
.v:BQQ“OOBQ - Screw. Q@p - Hex He d do el N . Alternator -
| (1/16-14 3xa#w ‘Wf oy . %f 569, 1. qxandard.

50-0085 1 ¢
91-1487

1

o, Woltage

d:m*iﬁw:‘

Volvage (Used
“hator)

Mmlukbsﬁa

mya‘ ew, Cap’ - Hex Head ‘
{7/16-3/4") - SRS 1t
Washer  Ldck - ﬁwrung {?#Iﬁ%}w
Wu?lﬁv s i o
Adapt»r, Pl iwy i g

9f-1151 . 1%
1140075 1 L.
0016 )

o1l SSO 0045 IR BENA ', Logl 4
12 526~0022- 1/ wWasheér, Flat! (ﬁ/lﬁ } . wﬁ A :
-:3 @§00*0®90 o ¥8u, Screw, Cap -~ Hex Headw ' ;’ ,2&# &&W ~[)055;
- BT (/2418 x 1), g sl omef

14 " 8500060 . 3 *1~Washer Lock = Sprimg [L/ B0 19111 ‘.W

15 0 19%<1377 - 1 Bracket, Adjusting’ f; o 31 191-1185 @ ~ Spacer, Sleeve
wheoe160 80003000 1 T Serew, Cap - Hex Head S BR ML 35&ﬁ; : Resistor {Used w th
2 : : e L f1/2-137x 3-1/2") " ‘ S ’ o Marine Alternator) T
- 17T 850-0080 1~ Washer, lock - Spring {i1/2%) oo I . ‘

NJNMFH M R

ﬁratkat”

wwm 0@6%

FERF P B




Bt dh

i *
o
W e




- 860?6@4&? ;» ?

~ 800-0069

191-1149
181-1180
191-1151

1

2

3

4

5 850-0055
6

7

8

9 511-0075

- 12 526-0022

. 850-0050

821-001%
11 850-0045

13 800-0090
14 850-0060
15 191-1377 .
16 800-0100

17 850-0060

LI =

Twn

&

_ )

Screw, Cap - -Hex Head
{1/2-13 % 3-1/2")

: ' 83 1
4-20 % el -;19 526~021$ .2‘:ﬂ;_
Somew. Cap - Hex Haad o9, 862-0016 < 1.
L (3/8-16 % 3/4“) 21 8e8-0Q07 -1
“Washer, Lotk '~ Spr1ng (3/3”) 1227 191-0781 i
Seréw, Cap = Hex ‘Head - 23
(7/16-14 x 3/4“) ) 1910688 1
- Washer., Lock - aprwnq {1/16"} igi~l288 - 1.
Guard, Eﬁ] ) %ﬁ"lﬂlWUT’ﬁ ‘ 1
Guard, Belt . o g‘ .
Bracket. Mount ing ~ ﬁmlt Guard ?B 1%1 ﬂﬁﬂ ;‘ 1
Belt, Drive = Multi Groove T
Screw, Self-locking - Hex meﬂ ‘fﬁb 1%1 Wﬁﬂl ts
(54%%*1& x 3/4%) R v
‘Washer Lock - $pring (u/iﬁ”j 27 ‘ﬂﬂﬂ~ﬂ0ﬁ@‘ rea
wWasher, Fiat (5/18") S ) ¢
Screw, Cap — Hex Head _ 28 BBO-0055 02
(1/2-13 x 1"} : 29 512-0063 °° 1
Washer. Lock ~ Spring {(1/2") 30 191-1164 - 1
Bracket, Adjusting 317 191-1185 Z
1

32 191-0550

‘ Pu!!ey _ : i
A?ternator S
Standard g
M dne
Regulator.

 Srandard Alternator)

Lo Mmrﬁnws

Washer, Lock ~ Spring {1/2“)ff
[
,@ﬁ . > s
kN “
@ |3
1
#, “
# -
@
- d
i ! i
] j

WM??&JW {Uged WFYMV

mgu!mwnr ol rage kﬂamw wi
Mmrqm%;AM1mrmatmmﬁ‘ .
Cable, Electrical 'memwwrx
Alternator) U
Serew, Cap ~ Hex' M@mm
{T/16~3/4 ) :
Washer , Look - ﬁmrwmm {?/k@”&

Pulley ‘
Adapter. Polley . g
- Bpacer, Sleewve i i

Resistor {Used with
Marirne Alternator)




NOP——

JeRES 1SN




N esc oessya 2
3 Ioelle - o1
asiislis 1
821-0016 .

Guard Be1

2

1.5 T, : 1'191~0£88 1 Standard

1 ifScrew Self- Tocking ~ Hex Head v 191-1258 1 Marine o .
- r {5/16-18 %-3/4") ¢ 17 .191-0733 1 .- Regulator, VYoltage (Used with
850-0045 1 Washer, tock - Spring {b/lﬁ“) . ‘ e _— atand&rd Alternator)

‘1 i -

3

3

1

1

® |- cn:;

! 5260022 Washer, Flat. (5/16") =~ . 18- 191w0%4$‘:‘a“13“ * Voltage (Msed with
¥ 800-0090 “Sgrew, Cap - Hex Hamd PRI iy A}tawnmtmw}‘ ‘ »
- ‘ A1/2-13 x 14y ST j@“lglﬁﬂﬁﬂl W e Elactrical [Ma&d umth v
150-0060 Waah@w Lock ~ *prwmg (1/?"} s 1 .;,1¢1“ Mmrnmw A?t@wnmnwv) L
10 191-0101 - Bracket, Adjusting . - - im wl"alﬂﬁmé : AT IB‘waanlt, Mc:wuum; .
11 800-0100 Screw, Cap -~ Hex Head 21 1%1~ﬂ5%w "1 ﬂj~ﬁa&1ﬁtor “(Used with
A . e (1/2-13 % 3~1/2“)"‘ o s : M&w1na Ahtwrnatﬁr}~ L
12 -850-0060 R Wagher Lok~ ;pr1rg (1/2"} e T . .
2y . S - - :
wE e % . o : g
s T, a
k) ve f @ ")@? £, §
i
" , A g , ,"%h
e T
- ’ i T B ( .
4 : ' .
' gy’




KES- 100D




~:191-068
1 , *?Ig’ﬂ]“‘

4 6. Lock - Spring (5/16") = . . " Siandar o
5 '862 0015 e If.'fNut**heX'is/iﬁ-Ia) EaR 3 191 0548 S § Regulator, Volt&ge (Used w1th
6 1 Guard, Belt T : : Marine Alternator)

7 5{1 0075 1 Belt, Orive : .22 191-0B81 . 1 Cable, Electrical {Used wath
8 821-0016 1 Screw, Self-locking ~ HexAHﬁad s - . Marine Alternator)
- {(8/16~18 x 3/4") 23 8o0-0Ll32 -7 2 Screw, Cap - Hex Head

‘9 850-0045 - 1 - Washer, Lock - Spring (a/16"] » ‘ S (Be-1l k1T 2y o

10 526-0022 1 Washer, Flat (5/16") 24 B50-0070 2 MWasher, Lock - Spring (a/ﬂ”)

11 800-0090 . 3 Screw, Cap - Hex Head <o 2% 191-0858 0 : 1 "ﬁrarke!. Mmunt1ng o

L (1/2-13 x 1"}y . - S 26 BOO-DO8Y 2. Sepaw, Cap - Hex Head

12 B50-0060 3 Washer. Lock ~ Spring (1/2") . By (7/16*&4 b ﬂ/#") L

13 191-0101 =1 Bracket, Adjusting Ceo 2T 8500055 S2 o Washer, Lock - Sprung {T/lﬁ“)

14 B0O0~-0094 1 Screw, Cap - Hex Head e 28 512-0063 1 Pulley

) s o (1/2-13 x 2%) L 29 191-1164 ! adapter, Pullay
' 15 850-0060 1 Washer, lLock - Spr1ng (172"} 30 191-1185 2. 8pacer, Sleeve
16 862-0016" "1 Nut, Hex {(1/2-13) - 31 191-0550 i Resistor (Used with
17 B68-0007 1 Nut, Hex {5/8-18) : ' : .. Marine Alterrator)
' _# * - Obsolste, No Longer Available.
{ f‘f'oﬁé'
N e
- \ .
5 . e
o v B o







i m;ﬁ . 508-0015

.

9 BT0-0D196

-10  8¢0-0005
-1t %@6”“0001

12 "8E56-0006
13 850-004d

7 809-0035& '

o tsoa»ggu“" et
;‘i-,,A,*fsos—oxoo**'-"”’fw

hE 1 *Washer,

1 *Screw, Cap_< Hex Head . Apre

14 813-0103 -

4 :
B
- A
o
b
3 3
L@

2

.
1 *Wa;mher
2

~ Nipp
~;,Term1na1 Assembiy (
Par.’@s Ma rked* ’

(#8 x 3/74%3), .
Insulating:
1> *Nut, Irsutated

(1/4-20 x 3/4")
*Nug, Hex (1/4-20)
*Waﬁher Loek =~ EIT [

* Pipe - Close, ..

Aili-_f§gﬂgg4gIapplng Aﬁouhd Head *¥vu

-

i/dlﬁ%’

Legk - Spring (1/4")

- *Serew, ‘Machine - Round Head

_+ (#10-32 x 3/4")

»
L I3
a
B ' =
: o
’
4
,
gt @ "
‘e
P ™ »
= oy
B -
W
. L4
2%
2
. o
- “
e ;
[
( B "
e ,
Py
5l
7
“ ® LI
< . ",
o0

xnfém'aa’s

“3og-0272
193-0244 ..

. f
"

,h;rPressure‘-.OIW - Aiarm ‘

22 , Prﬁ3$u1e - 01 (El)
:23 JDQ 0169 ‘5w1tuh Pressure - @il - ¢
’ @@W .. Shutdown (8L). N
ZM}‘@05~ ¥i ‘l i Cross; Pipe L e
49 50s-0104 1 Nipple, Pipe - t:,i\mwar '
26 ‘505ﬁmmb? 1 Plug, Pipe - Square Hesd
27 '501-0216  * 1. * Line, Fuel’ wvﬂaturn
s EM]%HMB# w1 Line, Fuel ~ Incoming, ‘
*- Parts included fﬁ‘ﬁ{rcuifdﬁraaker Assembly .
| : e < . ’
. 5 & tn
. -
I3 c o N o 4‘
}




REF

W

er

BUGE TRy a—-

PAﬂT
Nﬂ

;338 2063v’

»a?3~130d;,j,
| 323-1200
L 323-1306
323-1200

338-0957

155-1035
4160636
- ALe- 0632

ey
MSEU

: @abiww

Wﬁﬂﬂ
|@¥5 %@KPTEHWN

~¢Hmwn@gs Wiring - Begln Spwc D

{Includes Connectors)

Lo Housdng, Gonnantur - 6 Plave

Conisct, Pin -

 1Houﬂ|ﬂg. Connactor - -8 Place
. Contact, Pin =
" Harness, Wiring - Spe¢

fxbmw Exhaust
Gk, Hmtmwrv - Positive
Immmmﬂowmm

Thru C ‘
13

REF

o,

;B‘

9

10
11

12

14

PART
NO.

416-0639

416-0473
191~1588
193-0247

309-0178
3090179

H06~0117

' ’ QTV
~ USED

1
1
1
1
1

et

Cable, Battery - Negative
_ Gable, Electrical - Jumper

‘Sander,

YW 1335

© O PMRT
DESCRIPTION

Starter
Tﬁmpﬂrature - Engrme
Coolant (E2)

Switch, Thermostatic - Coolant

Temperature - Alarm ($2)
Switch, Thermostatic - Coolant
Tempkrature - Shutdown ($6)

Bushing, Reducer - Flush




REF
HO.

1

n

BN N

PART
NO.

*338-1771
338-1086
151-0411

151-0399

151-0419"

QTV
 USED:

.Hawness’ Wiriﬁg - %tandard

PART R

‘E.RE$QRIWT%DMH

i

“Begin Spec.D . o

.. Harness, W1r1ngAm\uqed WILh
S Gontroller #1§1= 0399”

" Pickup, Magnetic

.~ Controller

Actuator l‘ .
[ ¢

M

o

P et

1

¥y oo

REF ~ PART
N0 MO

6. 151-0441

7 151-0443°
8 800-0151 .
9 B5D-0079 .
10.150-2007 .

B

.. Washer,

% 7) el

kel
% BARY
m’:ﬁﬂ I‘HF"I ]Wl\il

Lever | L e,
Jotet,"Ball, S

Screw, Cap ~ - Hei Ha&ld ‘

(3/4-10"x 1 “)“' - :

‘ Lok = Spring (3/4")

‘Braciket, Mounting ~‘€mmtrm]
Bog1n Spec D . ,




R

[

b M

o “' ‘.‘l g,

H
. W"l "‘JI 43‘

g

T
"

@

RN
23

2728

332

_Radidtor

S




7"5‘

03-0812
203.0906

10
117
12
13

14
© 15

16

17

18

19

. 20

21
22
23
24

25

26

27
28

29

130-1741
800-0072

850-0055
-130-1030

L 501-0087
502-0184
503-0429
503-0924 .
505-0759 -

505-0140
505~-0304
505-0087

821-0018

526-0018
130-1013
821-0029

870-0281

130-1003

504-0003
800-0072

a50-0055
“130-1001

503-0612
503~1114

&.»ariﬁiya#&ﬁé 3.

1

*'H:

13

,,Hgsagmffgggf,

Nut,

Tube

Screw, Cap - Hex Head

{(7/16~14 » 1~ 1/4“}' :
Washer, Lock - Spr ng (T/Lﬁ”)
Elbow, Tube . .

Lineg, Fuel

.Connectar ™ e L
Clamp, Hose ‘ L S

Hogse
Adapter’
Plug. Pipe

-Tee, Pipe - ‘
‘Nipple, Pipe Ay
~Screw, Self-loc¢king -

ng - Hex
(31/4-20 x 5/8")

washer, flat (1/4")

Guard, Fan ~ =

Screw, Selfflocking
(3/8-16 x 3/4")

Self-locking ~ Hex®
(3/8-16) -

Shroud, Fan o

Cock, Drain - o

Borew, Cap - Hex mem
{T/16-14 x 1~1/4")

Washer, Lock - Spring (7/18")

Adapter, Outlet .

- Hex

i

AN
A
[
g
o .
il
-

800-0090
@Bu—mman

2-0018
i‘m w ‘0996
DWﬂ%33‘li

‘wumwd 31?,;‘

wﬁawmowd
CB2B-0112

;’”‘ﬁﬂ y
(5/16 18)

! chrew “Cap - Hax Head
12 13 x 1"}
2 Washer, Lock ~ Spr 1ng,
2 0 Nug JHaw MLfﬂwmﬁy L
Nr-AE f_\&mﬁpmﬁt
e “Gﬁﬁ
RN 1%

6 11?5 Hew, 0$p 3
o (8/BR1L xAT /4N
12 0 Washer,

24 . Washer, Flat (5/8")

882-0007 - 12 Nut, Hex (5/8-11)
130-1004 2 ¢ Bracket, Support o
130~0994 w2 Brace, Support
180-1007 e Strip, Foam :
130-1006 ° 2 Strip, Foam
130-1011 1 Radiator (Include Cap)
130-0449 1 Cap, Radiator :
BOO-0030 4 Screw, Cap — Hex Head
: {(6416-18 x L-1/4")
BTD-02ET 4 7 Nut, Self-locking - Hex
: C(5/16-18) ;
‘ Bracket A
. %Jb*wwﬁh 1 Fight Side "
ApE-gant 1 Left Side
ADE- ??ﬁ@‘ 1 Panel, Front
4
A
é*ﬁ" g

:ﬂhukf S

Lock - ohrwmg-iﬁf&*}“i:gﬁ




)

HCS1IBA-1A |
A | [ : Ey i :

i
i

PR I
i

e




’(‘I‘& L3 VAA

_130~17¢1

w‘iéoau

©11° 130-1030
12 /501-0087
13 502-0184

14,4¢03-0429 L
: Eif'oQ3 0924 -
. 505-0759

'800 0D72"*
850-0055

17" ‘505~61£0 )

, 505~ 0304

19 505-0087

© 217 526-0018"
22 130-1347

‘821-0029
% 870-0281

25 130-1344

821-0016
526-0018
26 130-1346
27 - 130~1345

28 504-0003
29 130~1001
800~0072
850-0055

w®

821-0018 - . -

"1

4
1
1

iy

(1‘
o

Lo

B

8
1
¢

10

1
1
1
1
i
&

b gt 3 s L 0D (D PO

(7/16 14 X’ 1“1/4")

800-0090

 Washer, Lock - spring (7/16”) . R : ~
,E1bmw Tube - 36 - BEO-O0H0 B 'Mm&hww ngm - “mlmng Qlfﬁ“}v
Line, Fuel . =~ 87 8BR-0016 . A W t ] Hex (1y2-13) - '
~Conngctor” : E 38 130~0996 PR ) ‘mgwwr« ‘
“Glamp. Hose o 39 »ﬁwﬁ Gl,w\ S Cap - Hex! Hm&d
Hose- - " Co ‘ ‘1_‘;? f‘{ﬁﬁﬂw&l?m I=3/ay o
. Adapter o 4Q ﬂb@w@lﬁ;“ LB Screw, G Hﬂm‘H@ad EeEE
Plug, Pipe . 3 N (5/8-11 x 1-1/4") + :
- Tee, Pipe . : s, 41, BBO-007Q i2,, Washer, Lock - Spring (w/B“h~
Nipple, Pipe : A3 HEE~0N12 24 - wWasher, Flar (5/8")
Screw, Self- 1@ck1ng - He 43 - BEZ-O0DT 12 Nut:, Hex [5/8-11) .
- {1/4-20 x 5/8")° &4 130~-1004 2 Bracket, Support-
Washer Flat’ Hﬁ/ 4" )” 45 130-08%4 g Brace, Support
Guard: Fan - b46  130-1007 2 Strip. Foam
Screw,. Self- 10¢k1ng - Hex 47 130~ 1006 2 Strip, Foam v ¥
(3/8-16 x 3/4") " : 48 130-2181.- " 1 - Radiator (Include Cap)
Nut, Self-locking - Hex 49 130~04848 A .Cap, Radiator
(3/8-16) : 5O BOO-GH30. 4 Screw, Cap - Hex Head
Bridge . “ N (5/16-18 x 1-%74") .
Screw 1/4-20 x 5/B") 51 BIg-ERET 4 Nut, Self 1DuWin (i
Flar (1/4%) } - . ‘ {5/16~18)
~ Shroud, Half 52 ’ ac ket Cm
Shrmuq @%]f ‘duﬁmﬁﬂﬂﬁ 1 Right wwuw ; NP
Cock - D : - A08~-2237 1 Left Sfde o
Adapter g let . P53 ADE-R2ZH 1 Panel, Front - L
qT/16~14 x 1- lﬂm”} § S . . 2 .
“hock (T/17") .
) i v ¥ i &
M ¥ " @ ‘
: |
# .
. #f:i' H, ) 2
i @yf T 3 N . v g @
' (I ‘ o » b




o\ 1 E*’“ Pe “‘“‘w&w P r;.,g'ﬂgﬂa‘}

\!1 ';VH; e “‘
| % mh f‘:i ‘1«1} e
; ‘ [ .
4“;:“.'”( \M'W.,*ma‘@ e “’“‘m i Wﬁi ‘"m%iin
L ”‘I n'
i [ TT— “‘Iw i
é Llw“““w m‘ﬂ
>C
- & s : &
- P‘ o ,ﬂ@‘{. r; :::::\;‘w
. «‘ . h
395)" ‘
1 ; | | B
i | [ - T !
| L




15 59 -
T 503-0334
- 505-0204 "+ | -
- 805-0207
',v504~0062 i
. 503-0622

::;ﬁ_;;‘ e d.mMB

5050603 . -
9 505-0453 © 7
] ‘;;ﬂ'n:f;,-ﬁ*l 0. 505-0842
11 BO&~0483
: 12 5QS-0B3I2
L 13 503-0011
.o 14 "503-0359
16 BOS-0437
16 o
309 024&
SCH’ laﬁﬁ
17
EQW~0839
O4-009¢
19 505-0140 .
207 B05-0129
21 S05-0042
22 S05-0288
23 50%-0270
| -
|
|
]
5.
. /‘/‘
/:;W”'T
|

503-0815

w
| Psd peE bt gt

e 2y

i
pt gt

R I S e

Bushing, Reducer

iy
®7
&
B
i
L
=
=
s
2
T
L
s
-
»//
-~
//'v
e =
”v
|

, :
_— [
! LA

b
‘Jﬁ;

8 |
2 Nipple, 1@& = H&lf =040
8 ‘ﬂuah:ng, H&duc&r , L ‘ 3&“*@0@& -
Le—valve, Vacuum lewef i I 110-1168
20 Clamp, Haaa - 28 1A0 11&9’i;ﬁ§
! Hoge -t ‘ R “B05-0879 0
1" Nipple., Pvpe S sy 3 5050889
T EThow, Pipe - 90 Degree ‘317 505-0382
Nipple, Pipe - g E04-0006
, Elbow, Pipe - B0 U@WPEW 33 BLO-DOY]
Nipple, Pipe. -
Clamg, Hose J4 . BHOMSOOED |
[ Hose . : T 3% | BE2+0DOS
2 Nipple, Pipe ~ Half=_ i 113&*@Wﬂﬂ‘j ‘
: Vaiqu Bontrp ] RN 3! &ﬁﬂ mmmw S
*Temperature Regul mtimg
Solenoid m@ a%m Bmﬁﬁ‘(
Valve, Control 39 8620005
. Solenoid - AG 1301168
- Manuals _ 41 130-1688
Plug, Pipe" N 42 130-1689
> Bushing,  Reducer ) BLG-DO2E
Elbow. - Pipe ~ 90 Degree
Nipple, Pipe - Close . . 5260041

RB6Z-1015

s

]:.j {; !
LB @Wq (:wm

1 >
Yee Pipe -
Nipple, Pxpe - C?o%e
Coek, Orain -
Serew. bmp“ Eum 10$d

'5 ring (1/2%)

- Han Mwmu‘

11/2 13w 1+1/2") ’
Washar, Loak' - Spring (EU“»Z,”‘}
Muk, Hex (1/2-13) -

Support, Mounting - Stancy‘nm

.Brace
Brace

Screw, Cap - Hex Head -
(5/16-18 % 1")
Washer . Flat (5/18")

c-- Nut, Hex {5/16-18)







gt

scb~0759
: 9 501-0087
. 10 502-0184
; 11 502-0049
- 12
14
13
:“} A -
15 503-0612
16 '503-0788
17 -130-2126
- 18 503-0782
19 130-2194
20 130-2193
21 503-1200.
22" 505-1299
23 505-0453 -
24 505-0382-
‘25 800-0051 :
26 526-0013

o

e
R T
T
Why, oD
i -
4 : ,e‘y!ﬁ%

_‘ B

‘pter 1pe Tt b‘€e3

»E]bow Pige fVStree

[ e S B e e e I R N B e AV = S SR ATV o 5 e . I

&

Elbow, Pipe =

” washer

Line, Fuédl
Adapter / Pipe -~ Héx
Bush1ng Reducer

‘Elbow, Pipe - 90 Degree
- Nipple. |
Plug Pupﬂ . ﬁmuaru Head

Pmp# - Close
Adapter, Pipe tdriHuav»
twwwt
Clamp, Hose

Hose v

Outlet, Water

‘Hose :

Tube

Tube

Hose

Nipple, Pipe - Half
-Elbow, Pipe - 90 Degree
Nipple, Pipe -~ Close
Screw, Cap - Heéx Head

(3/8-16 x 1-1/4")
Flat (3/8")

&

90 Uegree 3

‘Quwd@grwa‘j“

:ﬂmw
‘\ﬂ@ﬁﬂ@Ql?

505-0175

505-0401

§05-0872
8O5-0173: ||
504-0028 | 1,

amm»mqq

130-1431

BOO-OO5L

526~0013

850-0050
 862-0003'
130-1833 -
“130-1030

BOG-0072

850-0055

*ﬁﬁf«]\ i

Nipple,

Mo M@m [?/Q*l&)
‘hmchanmwm

Bl

Tug; P%p@ S

lwe*‘watar 5av¢w ke

Nipple' Pipe -Close "
Elbow, Pipe -~ 80 Degree

Pipe ‘

Eibqu Pipeg. ~ 45 Degree - .
Nippld, Pipe. ] ‘11 R
ko Drain' || S

ﬁw" EMW ﬁq

T8

Mmdk H WWWMW

ﬂwﬁw |

L”

wmhmf

Hegt,
%Lrew«_bap‘“ Hex Hw@d
16w 1-1/4%)

Washer

Lo {378
WlasheeAl Flat (3/8")

Logk = %wrtng (1M8“] ;
117} < {(3/8-16) T
Frrame, suppoert -

inlet, Waters « -

Scraw, Cap - Hex Head

(7/16-14 x 1-1/4") -
Washer Lock ~ Spring {(7/16")




Coolant Level Switch

o o i

e
j WL A
! PRa NES S
$ "’M -~ 1 ?3&‘ 1. pERI
o > “ 1’ o e
' i

,jzm

M'w"w ", ~

o ™
L

e
b .
T
TR |
AT .
T
o

o g ‘ s 1961
® . v
REF  PART - QUY PART REF  PART QY PART
k0. WO, - USED DESCRIPTION NG NO, VSED DESCRIPTION
1 GDR-0685 & Clamp, Hose 7 502-0801 4 Connector, Tube, Brass
2 - 503-1117 1 Hoge B #21-0011 2 Screw, Self-locking — Hex
3 sp3-1118 1 Huose ; . (1/4-20 x 1/8")
130-2053 4 Tube ¢ 870-0212 2 Nut, Self-locking - Hex
5020802 1 Bushing, Reducer - Hex (1/4-20)
‘ 0 183-0329 1 Switch, Level = Coolang



o

REF  PART
NO.  NO.

1 812-0075

2 152-0158
3 800-0005 -

QrY .
USED

1

1
3

PART
DESCRIPTION

$crew, Machine - Round Head
(#8-32 x 1/2")

Swivel

Screw, Cap — Hex Head

o (1/4-20 x 3/4")

3
lV#"""‘&‘
o
-
M1179
REF ~ PART. . QTY PART
N, LR USED - © DESCRIPTION
A 8560‘*%3040 3 Washer, Lock - Spring (1/4")
5 152~-00386 1 GClamp, Cable
6 152-0120 1 Throttle, Vernier
7 151-0230 1 Bracket, Mount ing




2.

",
FN

o L . L LR L)
\\"‘w " g ! : ’ ERT S . M 41-12
i ' e i i i : . . :
PN SC R . PO - L

Bl T




22

505-0007 -
503-0829

503-1163

503-1164
505-0759

505-0041
505-0004.
505-0324

506-0132

" 505-0102
505-0289

331-0027

505-0333
307-1460

307-1164
309-0307

505-0099 -

309-0304
309-0490
3000253

331-0027
393-0957

332-0149

e T E RSO RRPRINE o

B b ok s

S b

Lo~V 5N

"Nipple,

T o80°

Adabter, Hose to Pwpe
Elbow, Pipe - 90 Degree
 Pipe ~ Close

Nipple, Pipe - Half

- Elbow, Pipe - 90 Degree
‘W1pp?e, Pipe ~:Close

Bushing, Reducer - Hex

““Clamp, Cable

Elbow, Pipe - Street. 45 Degree

. -Contactor

230 VAC, 3 Pole
460 VAC, 3 Pole
Switch, Pressure ~ 01] ‘
Nipple., Pipe - C1ose {1270 Thru
1982) £ .o
Switch, Thermostatuc
- 100° Fahrenheit
100° ~ 120° Fahrenheit
120° - 140° Fahrenheit
Terminals -
Clamp, Cable
Nut, Wire
Lug, Terminal

o

,m;iasz—c‘
6 333-0

333-0143 -

333”016&
333~0138

- 338-0190
33320150 |
333-0163
330114

- 833-01861

e

333-0144

ﬁ?i*&ﬂiﬁ

870 U“”
130-1191

805-8007

502-0054

LBL2-R0TY

ﬂ%ﬁ WOQ?

5 333 mavm

1

| 504-0003

f

P - e e e ol e e T L R T

ek B3 B

. Heater

. ‘(¢/16 1@ X 37/4")

"Elbow, Pipe = Street,

Electrical
4000 Watt, 208 VAC
‘4000 Watry, 208 VAG ~ 1 Phaaw
- 4000 Watt, 280 VAG - 1 Phase
¥ a‘q(ﬁc} Watt', 2 m Wm -3
4000 1 aﬂm‘;@hu vmryb‘,‘ ha
- 4000. Wﬂﬂt.‘@bﬂ Vm,ﬁ%‘*"V
4000 'Watt “mmmvvmurwx :
| 4000 Watt, 4B0 VAC - 3 Phaa@ ;“
meWW“Se!F locking - Hex H=t‘

Nut, Self-locking, Hem {¢/15 13] '

Bracket. Maunting

C Bushing: Reduﬁer - Hew Lamgzn
1983) e

90 Cegr
(Begin 1983)

Screw, Maching -
{#8-32 % 1/2") {Begin

Round Head
1983}

Wagher . Lock -~ ET (Mﬁé (Bagin
1983) ,
Bracket, Support {Begin 1883)




wwwww

. "
xxxxx

‘‘‘‘‘‘‘‘

’\:3'“%
i . ‘“}h O :
¥ 3:?”@‘ v

Lo

E

R
P sl e

o & iy o
g -




o
25

308~

505-0098 . .
503-0189

503-1163
"§03-1164
$05-0759-

505-0041

505-0129-

505-0102
505-01865
505~0304
331-0027

1331-0027
307-1460

307-1164
309-0271

- 505-0099

0304
3090490
3040253

331-0027

323-0957
3320149
8000009

BRSO RO

© b e RO

B D B L UT O RO

e,

26 | 850-0
-7862-00C
"333*01!

C]amp "Hose 31
Hose . 32
24"
48"
Adagter, Hose to Plpe

Elbow,; P?pe ~ 90 Degree
Bushing, Reducer. - Hex:

s Nipple, Pipe - Close
Nipple; Pipe.
Tee, Pipe ' R
“Glamp, Cable — 7 . - _ )
. Glamp, Cable - T a3
Contactor, . -
230 VAC, 3 Pole . 34
460 VAC, 3 Pole ' 35
Switch, Pressure - 01l 36
Nipple, Pipe - Close {1970 Thru 37
1982)
Switch, Thermostatic 3B
80" - 100" Fahrenheit
100" - 120° Fahrenheit -’ 39
1207 - 140" Fahrerheit (
- Terminals 40
- Glamp, Cable
“Nut, Wire : Co4l

. Lug, Terminal
¢ Screw, Cap - Hex Head
{1/4-20 »x 1-1/2")

'}vasewe

330-0005

040
O 1

004

5040003

333-0143
333-0164"

. HJG 0138
3J$°Dlgﬂ
EJJ Dﬂ%ﬂ

333-0161
333-0144'
800-0030

85020045
862-0015

130-1191
505-0007

5020054

812~0079

Eul :S| |lu. e 0\” C}']'

333-022

&

Box, 'Out1et

,Heater;

- Screw, Cap =

 .washer, Lock ~ Sprung (J/lﬁ")

" Bracket, Support

Cock; Drain
Flectr1¢al CU
208 VAG ==

i _“H’oﬁ VA‘J ; ‘ :

AOOG

}aso VAL
- Hiex: Head_
(5/16-18 x 1-T/a") -

Nut, Hex (5/16-18)
Bracket, Mounting
.Bushing, Reducer - Hex (Begxn
1983)
Elbow, Pipe ~ Street, 290 Degr-«

{Begin 1983)

Screw, Machine - flound Head
(#8-32 x E/M“) {Begin ]ﬁﬂi)
Washer , Lwock = ET [#8) {Begin

1983)

(Begin 1983)

i




@

~ 501~0380

: 5)()2'“(}.3

S02-0277

-éﬁdmm“a‘(‘.:ﬁ‘w Bmo

1&:&4m3#%31%3}
'%ﬂﬁwmnxﬁ A

*éﬂﬁﬂﬂoﬂﬂﬂf; 
505-0022

v_@@pﬂcm“*;

:¥rWWﬂvf:”i‘.f§'

| P%M! o REF
MM“MA%1P1m¢NM . : D

(ﬂ‘Lnna, iuwl W N C ? g
Line, Fuel : ‘ LD

i Elbow, Pipé - Street, 90 U&qr@m 1%

Adapter, L ‘
Adapter, Line to Pipe ne 113:
- Bushing, Reducer - Hex ‘

Line to Pipe. . . 12

Eibow, Pipe ~ 90 Degree 14
Soriew,  Gap

3/8116 x 1-3/41)

- Hex Hesd LB

L3

PART
Ma.

850-0050.

BER-0003

1220524

120826

800-0053

BEO-DOSD

122-0844

ﬂﬂw

UEEW

1",

“ Hevad
TETament, Filter

s iasher,

HLEGT

PART
DESCRIPTION

menww,
Mut, Hex (3/8-16)
Filrer

Sorew, Cap -~ Hex Head
{3/8-16 x 1-3/4")
Lock ~ Spring (3/8")

Brachet , Mount ing

Lock = Spring {3/8")




REF
e,

PRRY
Ney

5010287
501-0288

5020641

 B00-0028

850-0045
5260022

Ty

USED

Line,

PART
DESCRIPTION

Fue'l

Lire, Fue!l ) ‘
Elbow, Pipe - Swivel,
90 Dpgree
Soraw, ‘Gmw e Mmmd
(5/16-18 x 1" i
Washer Lmak Spring {5/16")

wWasher

Fiay

{5/16)

» ER 1L

1

REF . PaRT

NO. MO,

7 149-1645
B 149-1688%
G+ BDO-0130

10 BBO-0670
1698 ,

11 ag-

Js

1
1

;ﬁ
p .

1

Wﬁ&JW

D GESCRIPTION

Sapsratdr
t]mmvnt\
Senedpw, ,G@w

‘ngnudem‘ﬁ1wmwnt}‘

H&&'Hﬁmd o
1 } L S
lmuk $w#ﬂmg 374

Wounting. .

Washer,
Heaeket

A




REF  PART Qﬂ”‘n!' S PART
NO. ﬂﬂ : K USED DESCRIPTION
.LWNZOWN : “2.'Enmw Tubbe — 90 Degree
o (Inciudes Nut and Fiumg)
g ‘,&TZ'QWAMM}& R | “Tube, <Dcum:m='r
! 13.&[}4}1"’“%‘:%:% Ca SOt q"‘ o

-Va ] \mg

NO.

4 193-0128
%Jﬁ%&wﬁ&ﬁﬁ%f*f 4 ——Serew, Cap - Hex Head
1

L

: I 93 "‘

REF ~ PART
KO.

m»mm

Q029

[Ty
USED

1

1

Washer,
Bracker, Mounting . -

{5/8~-11 x 1"}
tock -

Spring

"

FS13T2

. PART ¢
DESCRIPTION
_ Gauge, Pressure {Includes
Bracket and Hardware)

nMW”)




SO D I UL

REF
WO

k]

L3N A

PART
NO.

501-0216 "
501-0194

$05-0110
| 505-0056
" 41540170
$62-0001 | .-

8500040
1ﬁrﬂdal

IR

~Line,
“Line, Fuel.

‘%1ﬂwp,

S PART
-, DESCRIPTION

Fuel
Plug. Pipe ;;gq“arw
Hex (1/4-20)
Lok -

Hold Down
r,mmmJ‘ Tank 1o

Nut,
v@ﬂzahrmr

‘ : *h; 1 e

3 Head
['Plug, Pipe < Square Wead
Switch, Level

Spring (174"

REF
NG

.....
...........

PmsT

qry
WO, Usen
' ~amo~m 01 ,,zi’

BO0-0005 2

862-0001 | 4
50-0040, 4

,1!

L - f‘Mii*‘“ﬂw (1 4 20)
b |

Y

Gyﬂﬂwwﬁ ‘W

PART
WL&@“H PTION

Scraw, Qap - e Haam =
{1/4-20 1”} o

S e @, “Qaw = He M
(1420 » 3/4")

NGt, Hex (1/4-20)

Wm'hmr Lwck = Bprdng (1/4%)

Serow, Cap - Hex Head

{178 20 x !“} ij‘l‘

o be *;Jumwww W {14
‘NwaW Hw; L
DL

\




e
o

qﬁlé [
1 mxiitw
1 b

:m”“
K 3
(3 ' KR E

g




2 ;‘501 00&4
:*i,~sozw01a3
—502-0586
-5 505-0056
6 505-0110 ~ ~
T 505-1050
8 415-0466
9 415-0476
10 158-0020
S11 307-1816
12 BOS-009S
13 505-0057"
14 B00-0002
18 526-0063
16 415-0486
17 309-0404
18 B62-0001
19 ° B50-0040
20 415-0509°
21 415-0465
22 415-0515

‘}fL:ne Fjél

'¥~E}haw,‘P1n&~ﬁ

Line; Fuesl

280 Degraaﬁﬂndergruunﬁ $upp y)

‘45 Degree- (Overhead Supply)

Plug, Pipe - Square Head

MHFMMHP“‘ “j“““‘ug“‘

"Screw, Cap -

2 et P B RO s b O

Plug, Pipe - Sguare Head

Plug. Pipe - Mnd~**@d\
Switch, Flost {h&wwheﬁm Suppiy)

© Switch, Floar {Underground

Supw¥y}
GCap, "Tank

leua CSoteriodid idwmwh&ﬁ@‘ﬁunmwﬁﬂ$l

L prp?a. Pipe

Plug, Pipe - Equarw Head N
- Hax Head
[1/4-20 x 3Mu )} o

Washer, Flat {1/4")

Gasket . :
Vaive, Float (Overhead Suppiy)
Mut, Hex (1/4-20)

Washer, Lock ~ Spring {174
Strap

Tank, Fuel** 8~1/2 Ca11on
Plate, Access

A

fr“T ;Aag

24 415-0%84 . 1. Cover, Acc
25 30T-1056 . 1 SR fe T
Eﬁ,?alﬂvBOTﬂgfisf‘ 1-$urww. Machtna e Round Head ||
: : {es-32 x 1/2%) b
27  323-08B04 Socket, Relay
28 821-0008 Screw, Self-locking - Hex
B 7Sy X ullﬁ")
Co2g 41E-DAG3 ‘ ﬂ;wwm i W
30 H}W mmgw";‘ ‘:1$%www Muchu?w M}Rmuhd “ad ‘
‘ CR10-32 % 818" |
WW@ MMWQ ﬁL&@ﬂ QM~“UBnﬂ1wu {#1 m}
32 B21-0014 z“gﬁawuw‘ Self- mmkqﬁg = Hex o jijy
: | S B/16+18 % 1{2")1( ool
33 402-0078 Mount, Vibration ETHIAE
34 415-0479 : Mlate, Mounting .
35 8000093 - . Screw, Cap - Hex Head
(1/2-13 % 1-3/4%)
coaB . B26-0219 Washar - Flat (1/2")
3T 5260278 - Wiasher, Bevel - I
38 BEO-0080 - Washer, Lock - Spring (1/2")
39 862-0018 Nut, Hex (1/2-13) Lo
40" 415+ Od?é Bracket, Mounting

i

L







RO® SCOo0 W

ok ot -

862-0020

232-2389
800-0138

850-0070
8620007

-B00-0035

»’f-'?"“

S (3/4-10 i
”:WWashet ALock;, Spring (3/4")

Nut, Hex.{(3/4-10)

Bracket, Mounting - Generator
“Sorew, bap ~ Hex Head

{5/8-11 x 3")

" Washér, Lock ~ Spring 1a/6"}

Nut, Hex (5/8- 11).
Screw, Cap ~ Hex Head
.(?/16”16 x.2=1/2"})

1“;;s7orn257f5
403-1200

 416-0835 2 8
821-0016 10

I S

p ¥
| 'Screw, Se1f }oakwng = Hex
Rl h/lﬂ»lB X 3/4")
Myt Self- 1Qck1ng‘w.
; 5/16“18) :

:  Penel, Rearw* Chﬁ&ﬁwe

416-0674 Tray, ‘Battery

800-0028 . Screw, Cap ~ Hex Head

. L {5/16-18 = 1”3””

856-0008 . 1 Washer, Luck ~EIB(5/16%)

BEO-0045 1 Wamher Lotk i~ Spring (5/18")

B862-D015 Sl .,;qu Hex . (8/16-187 - . .

3321473 1 Lug, Tarmummm SR

403-1218 1 ﬂﬁ%w Skid T
»

I -
o

Py




0
e
.

‘ﬂ
mum.mwlwu o

Lo
3‘ s me\w

fi

s ™

' 4 A :
uwmawww”‘*’“”’m" "mm-n:l m :

T,

&

~

: B
P A
i
o
3
Al
;
@
i " i i‘} ‘
RAL AN | 0 ;
; i i I “3““ . = o B ‘
i I "1 i R R o 1iiﬂmiﬂi~1|¢llﬂ3771
. | | Fatd Pl P AR
[ i i . : i - i By 5
i i ! g
i :




;}Bﬁq%éiagii.‘

G

155-1425 -
155-1639
4 895-0163
B 503-0605
6 165-1143
ST 1851275
B 5056-0T84
g BO5-0885
10 185=1431
A1 505-0664

12 505-0695

13 800-0160

1.
1
1
2
1
1
1
2
1
1
1
B

\;,

:it1n¢,_?wv "
( ‘ 2 l!l) .
-Self-locking

15 185-1219 | 1
155-0677 . - 1

wosz) e
5h1a1d Rain- [y
Standard

“Stainless steel”
Strip, Asbestos

Clamp

Tube, : Exhaust -~ 5ta1nlﬁaa Steel
Connector, Tube

Coupling, Pipe L
Elbow, Pipe = 90 Degree

Tube, Exhaust

‘d1pp1?, Pipe ~ Close
‘Bushing, Reducer - Hex

Screw, Cap —~ Hex Head
(3/4-10 x 3~1/4")

* - Obsolere ~

17 800-0037

870-0257

' 800-0037
870-0048

850-0045
155-1430

140-0761

155-1400

| 526-0113

S 7 ‘ ‘ b
‘Washer:, Flat*;S/lG")i ;
Nut, Self-locking - Hex S
(5/16-18) - ‘
* Muffler, Exhaust.
Scrﬁww Cap - Hex Head
(5/!&*1& 3y ‘

Nut 'alfwﬁmkang - H&w
(5}13*18) ‘ :
Washmr Lack - up:tng (S/IG"y

CBpacer
Band, Mountlmg
Shield, Heat

[«

-t lad &

-

No Longer Available







(#10 (32 % 1°

ut, -Self- 10ck1ng - Hex

M|

Sw @y

I

12
13

14

_ ! ?*32) : ‘
R eld, Raun R i

155-14258 ~ L randard
155-163¢9 1 Stawn]ess Steel
885-0163 1 Strup. Asbestos
503~08605 2 - Clamp ,

Tube, Exhaust - Stainless Steel
165~1143 T 10" - - ‘
185~1435 1 39" :
1651275 1 Commector, Tube
505-07B4 1 Coupling, Pipe’
5050885 2 Elbow, Pipe — 90 Degree

Tube, Exhaust - atalnies Steel
155-1431 1 23-1/2" :
15q~1436 1 47-1/2"

- _ Mipp1e,‘Pipe
”“»505‘0664; 1 4=-1/2"
505-0696 i g"
5050695 1 Bushing, Reducer - Hex
800-0160 8 Screw, Cap - Hex Hegd
{3/4~10 x 3~L/4%) -
862-0008 8 Nut, Hex (3/4-10)
‘ =
k! .

bt
g
23

24

*}5@ﬁ*ﬁ1ia :
870-0257

155-1433
165+1615

BOO-00BT | |
B70-0048

BEO-0045
1581430
15515310
168~1434

CBOC-CLB

BE2 OB

158w u%“ﬂ
155-0676
EGE~DTEE

‘hwawhwr Flat, (ﬁ/iﬁ“)‘

n ‘ up » Wex Head
f16~1$ x @

Nut, Self-lecking - an

_(5/16-18)

My £ £ Lo, Fﬁ%aumt
(H"‘W‘ ’]fﬂ‘
Resident sl

‘lfﬁmrﬁw.‘ﬁmm o Hmm Mmmﬂ

(5/16-18 x 3") RS

& WWW4‘EWW¥ ﬁbwwﬁmm - Hum

(6/16-18) | -
Washer, 'Lock ~ $mr1mw @ailﬁ“} ‘!
Spacer :

 Band, Mounting

Shisld, Heat

Sorew, Cip ~ Hex Head
(3/8-10 x 3-1/4")

Nut . Hex (3/4-10) 4

Flange, Companion & Pipe

Gasket , ‘

Nippie. Pipa - Modified




,f._: 7
-

A WA

b3

EN - e
%

@Snvé—ﬁu‘nw";

mtwww» 'ﬁlr

]

P




mT@mﬁ

870-0212

870-0258
406-0157
40640089 -

405-1880

1 405-2229. -
2. 405-2227"

. Cap - He
(5/16 18 x 1- 1/4") ‘
;- $elf-locking - Hex
{1/4 20 x-1/2")y .
Nut S@IF locking - . Hex
Nut, W&1d 8.0 Nut, H@
’ Hand1e, Locw

set; Hasp ,

oRivet; ﬁrlvu Pwn ;
‘Washer, Flat a/16"y
’C}Jpﬂ,P1vot = Door

© . Dogr ‘

. ‘Scprew, Maching: ~ Flat Head
w32 x ]/9“) e B
ﬂwW@mmr,LM%w~Swwmq(Mﬂ i

#6”32)




‘i}»ﬁﬁnbrat@rq%qfff‘@ “
gin spec D |




-‘éff
3 ,
-4 862 0001
TR 234-0455
© 8, 862-0016
T -850-0060
g 520-0780.
9 #D0=-0008
10 S50-0040
11 RR0-1920
12 508-0181
13 21140214
14 800-00%2
16 850-0080
18

IS e
\

*

ﬁ"

[ i TR - R
. B i

fory

—Ferrew; -

»w1mch Aa&mmhly"‘mvi :
{See Separate Pagqf%o 1
CQMnonantaw Lo

$¢rew Cap - Hex Head
1/4-20 % }”kfﬂ”'”;f.

Waﬁhar. Lock ~ Spri

Scre&n, Air :

Nut, Hex {1/2-13)

Washer, Lock ~ Spring {1/2°)
Srud ﬂli 13 % Bl et

Liapr ~ Hipx Head

W 1 1/@%)

Loak @wriwm ﬁ‘j b

(1 4-20
NWiﬁhﬁv

L Brater, &n@wuwr

gil - "o
£

Seal,
Bell, E
Sorew, 4au - Hew-Heas © @
{1/ CCHR T B ‘/”“] ‘ v
washer , Lock ~ Spring
{1/2"}
Srater (Inec

iy

ludes Bus Bar

@muw by v
At .
f
. .
2.
.
.
N
»
a
¥
.
4
.
-
i
-
- “6"3?’
i
\

Lh

mw

I
i

P

LA

L)

ols

oy
Y

| Rotor’

by ‘
Fan Aasamb?y, Bearﬁng Ex

’ Roror and Qverspeed Switch)
. 1 Switch A&%amb?y Overspeed
ﬁwww Separate Page for =
wzmngmm s % ‘ .
18l$ T3S ; LM He ‘
iﬁiﬁ UMJr b4
\‘ N ; o [ iiﬁw‘ 3
31 “HM< R ‘-U1mw ﬁrﬂ %mmfAﬂuwmmiy
L 1lwﬁtwkwmil“anw] ‘ l’:b‘
le G106 - oBearing,  Bal RS
T L7 A ‘%mabmr, ¢1ﬂevw -
s R [ wtor hssambly = Exgiber
1See Separate Pagw for
"mmgmnﬁnray o
BhE-0 4 1 ey, Maghine
’ P 5 A
P
|
it
5 .
{Q}
4
i
. e ’ N
S é; .
N @ i




TS
or-
b H 2

+t
wi"

&
e
L
{0

o

G99, /107111




| B50-0040

“Fan v R
Exciter Rotor and Gverspeed
Sensor) B
ﬁwvtth Assembly, Ouerﬁm@mﬂ
{%we’ Separa at# Page fo

‘”ﬂimmwmmwnn%)

1; x| Head - | : | FMW
‘{W% {5, M]i‘““t%kﬂ L REEERE i ‘
3 ‘!imm¢h o) ﬂ%'t Harﬁemwu Sqwmi‘ )
‘ m&ﬂamd bl i P
11 Disk and Fam &mﬁemh$ya“ '
& {Mﬂtchmd Pade) v
1 ﬂﬁﬂf1ﬂmm IRE
~ 1 . Spacer, Stgeve i .
1. ~Rotor, Assembly ~ Exciter

. (See Separate Pagm for
e Cmmpunwnta)

3

4 862-0001 27 ja-20) 0
5 .234-04556 1  Screen, AR e

6 862-0016-_ . 4 _ Nut, Hex (1/2-13)."". y, :

T B50~-0060 4 _ Washer, Lock - Sprimg (1/2") s R

'8 . 520-0780 4 Tstud (1/2-18 x 6-1/27) R ?”‘ o

: 9"8097000§' A Serew; Qaw* ~Hex H@ad IR A
e (174520 % 1-1/21) i &d% ©m3$\
210" 850-0040- 3 frimaﬁhur ‘Lock - bmr1mq (1[@”) ’

A4 2201920 "1 Stator, Exciter 22 ﬂﬁb*b?ﬁﬁl
12 . 509-0151 1 Seal, Gil - "0* Ring b e
13- 2110214 1 Bell, End . 23 ‘2$2 Eﬂqq
14 800-0092 " 16 Screw, Cap - H&x Hedd ' ! o

(SRR S §1/2-13 x 1-1/2") 24 510-0106
16 850-0060 16 Washer , Lock - Sprnng 25 232-2317

DTSR {(1/2") 0,28 201-1802
16 - . Stator {Inc]udes 8us Bar " o oat T
» . Assembly) T
220-2140 -1 Code 517 27 515-0145
220-2346 1 Code 5
220-2352 1 Code 6
. 220-2322 =1 Code 9
220-1917 1 Code 17
& v
b
3 &
. 13
¢ @ o [
) ’ Nt P
) Ww i » . " P !
A WSS -
b B ' ! ‘%’ ' . ‘ 4

1 Key, ‘Machine
L 4
\
v
- -4
BT
(20
SR
. "
B i
f . .
o
N N
. .
s
T
I g:'
K K3
s
e
b=
5 g Wy
@ N
m‘
‘n
# g
# v 1
- o
0 4 ‘i“\\‘
. i;;';
e
N ! £
cE v .
- .
B ‘L ;
RN i | i
@ LR § * . ! L
w i
B # 0
P
. . »
W !
b : g
« |
I
s







862~ oooa;i 16 Nut, Hex {3/8=16)- : 7;._,25
526-0029 16  'Washer, Flat (3/8") e 28
800-0028 4 . Screw, Cap - Hex Head w27
s ST (5/16-18 x 1Y) e
114”002? S RE . Berew) Cap + Hex. Heéad A ‘ QB
. ST (5716518 % 1 3/4”;‘»“ R )
8@0"0033‘ 8 chew Gap - Hex Head | . ‘f_‘QSD\
ST T T {5/16-18 % 2"} e
L 850-0045 - "-36 Washer, Lock - »mrimg ()/16" 332
$26~01la 48 . Washer, Flat (5/16“) S o
. 232~ L2344 32 Spacer, Sleeve . - .° e ,
" 862-0015 50 Nut, Hex (5/16*18) - 34
'520-0142 14 Stud {5/16~18-x 1- 1/4“Lh) . 35
232-2246 2 Bar, Reconnection —.long 36
232-224 2 Bar, Recopnnection - Short 37
232-258 A 1Q?mper Bus Bar .
\\‘F
. ;

s zzaz;f’ﬂ'
232-2243 -

ﬂno~poav

" 862-0001
850-0040

BRE-001B

zsé zﬂmwf,?j‘
emn 0051

“asz~oooa‘

8500050
526~-0029

232-2245
123242237

et G DS Q&ﬁfﬁ;g P Ny

L Bracket M@unt ng Ba

" Board, Insulator - Center

' "Board, Insulator - Front and. Rear
Screw, Cap - Hex Head

0 1/4-20 0% I e
Nut, Hex® {1/4- 20} e
! \Wéﬁhmr,}%hqk*f‘@pningw(L/AVh

‘V#B&he& Aty

w;raﬁh&tw ngle

\%r @W,}Cap‘w Hex\ﬁaad’”3
(3/8~16 WL 1/4")
Nut Hex (3/8 16).

' Waaher Lock - Spr\mg (3/8“)

ﬁ-

"“Washer, Flat (3/8“] - _
ﬁnard‘ Insulator. — ° 7
Bracket, Support® PR
L
¥
I 7 ks
&
I3
&
e s
Ed &
- i
\
i, ™
E & o
3 & i
5 1
)
[ ‘
B W ’ 5
w .
’ 2 ' .
P ‘
: * ® B




i - ,’J i
=] o _N;:
s N . AQ ‘iw"q : - -
* , ity f» ‘ @?ﬁ L. Vﬁj
. & ':
REF  PART . QTY PART ¢ .
WO, ONO. o USED DESCRIPTION '
L1 ammﬂoumm'f "2 Screw, Cip-c Hex Head
v g {1/4"”"3 X 1/«;11) . :
s 3 ﬂ“ﬁ 0040 e Washer, Lock - Gpr1ng (174"}
S L §82-0001 2 Nut, Hex (1/& 20)
s 4 1&0*6723 %1 Point Assemby, Overspeed
. {Includes Contact and .
& Modified Screw) i

i iﬂ,wmm . E}mwr» mmf

”10

{

REF

Mﬂ,‘

B
T
B
g

H

c 12

C PART
WO

150-0724.
853-0013
8700250 .
18022104
800-0048

E@ﬂwmﬁlﬁ/
150r0717 .

. QrY
- USED

o wa -
@w ,
LN
"'\,m\ !“
¢
4
g

“switch,

- PART

DESCRIP'

TION.

»truw Fap - Mod1+4wd

'V'Wawhar.
© Nut, Inswlating (1/4")

Lock -

- ET {1/4")

Bracket, Mounting. -

Washer,

L.ogk
Overspe

* Screw, Cap - Hex Head
(3/8-16 » 3/4") .
EIT {3/8")

ed




foY
USED

" Washer,
“;_Cap. Instilating »
" Pickup, Magnetic {Sen&or)
“‘Nut, Hex {3/4-16) '
- Washer.,

- mehew

&

PART
DESCWXPTICW

i A

““SLrew, Cap - Hex H»ad

{1/4-20-x 1/2")-

Lock = IT (3/4")
“Nut,. Hex (]/d -20)
Lock - ET .(1/4")

REF - PART
NO. . NO. .
3 . e e
1 &@0*0003 :
.2 '850-0040"
3 150-1410
b 4 150-1406 0 o -
5 868+0011 -
6. 854-0031
7 862-0001
B 8530013 - o
LR I80-0T23

‘5 W)4 ;‘Aamﬂmbiyw Overspeed

‘ s Contact ‘amd o
Motl md ﬁuwww] o

Logk - Spr1ng (1/&?)'

REF

| i e

PART .

“NO.. ND.
L2

10 306-0036

"11 150‘0724*

14 aim oom

15 HQG“QOlO

16 150~0717 -

17+ 526=0077

. ﬁu ib%?

C1
1
1

QT

1
1+

JUBED

O pART
~ DESCRIPTION

Comt@ci Elgcyrical .

g Screw, Cap ~ Modified

o

4
.

“Wﬂ%%nr

Nut, Insulating {1/4") . .7
Oumrké\ Mounting o
Screw, Cap ~ Hex Hmmd
(3/8-16.x 1-3/4%) =
Washier, \ack EIT &f@“?
Switch, 0§wrwpwwd ‘ .
F P( fla/aad 10 » -

% 1/4" Thick)

1
L-1/4" 0D t

“‘Wme1‘ wwmmWW - Uv&r%mwwd ko

- v“wym”ﬂr’“ W mib ‘lﬁﬂ’.‘ﬁ‘u !I[,




iE

NO..
2
'3
«;“‘ @

F PART
O,

 60p-Qa05.

® g50-00a0 *
% 332~1854
C0-14110

B

150-1410
- 868-0011

Qry

USED .

N

- ‘Washer. Loch:
Clamp, Loop
T Sensor Assembly, Overspeed

- PARY .
DESCRIPTIOM
Screw, Cap - Hex! Head
(1/8-200 %o 1-1/20)
« Spring {1/4")

“{Includes Cap, Sensor and
U Mount ing Bracket )

Cap, Inselating

Mut, Hex (3/4-16)

amr#n

thr

\s's

8
ey
I

P&RT
BESCRIPTION

REF  PART qry
MG, W LSED
7. BEA~ODE] 1
W LR 408 1
G 1501807 1
LG BOO-OER 1

8500060
526-0252
150-1405

Washer
Plokugp, Magnet
Bracket, Mounting
Elorww, Gap -~ Hex Head
(1/2-13 = I-1/2")

Lock ~ 1T (3/47)
e [ Sensor)

Manter, Lock - Spring {(1/2")
*umaher, Flav (1/2")

*Wheel, Sensor - Overspeed

A - Parts included with Generator Rotor Assembly.




PART
O,

. 201~1802
©201~2453

813-0100

870-0053
8500030
§26-0008
813-0110

870-0053 *

o

B

Bl

. PART
f»l‘»‘%ﬁ:lti”“r‘l[cw .

‘Rotur Exc1t&r (Imm?ud@

Heatr Sinks and m1ouws)

Sl $Standard

Enviromental Prmtert&d

ﬂnrww, Machine ~ Round Hwad

T(#10-32 x 1/2")
Nut, Hex (#10- -32)

Washer, ‘Lock - uprlhg (ﬂlﬂ)‘
. Washer, - Flat (#10)

Screw, Machine — Round Head
{#10-32 x 2") -

_Nmﬂ, me (wlmwaz)

Glog2-1-

PART
NG,

850-0030
- BOB~0156
526-0009

508~0187
332-0050
£508~0093

3 868-0001

BSO~0040

y - 358-0011

358-0012
3630048

8 363-0050

- Regtifier, Diode -

WOONN BRSNS

o paRT
DESCRIPTION

Washer, me« ~ Ewrwng (#10)

Washer, Insulating

Washer, Flat (#10) -

'18pd¢ar.,w1?PP@d

Clamp, Loop

Grommet ;. .

Nut, Hex (1/4 23) :

Washer, Lock - ap?ﬁng (L/a") il

‘Poﬁjkiva“~

(CRP?, CR2, CR3) .

Rectifier, Diode - Negative . ..
(CM"% twﬂ!”? CRE ) 3 4_‘" G

Sink, Heat N

Sink, Heat




T

PART

buppreasar, Voltaqa ’

Sepew, Maahﬂnp - Round Hwad
‘{3]0 -39 ik 2-1/2%) £
‘Washer, Flat (#10) o

7ﬁeun~0030

Ced - fd‘f_;Washcr ‘Lock = Spring (ﬁlo)
A48T 00534 Nut, Hex (#LU"W?} - ;
-8

g~$ﬁB}0ﬂ$&H F }3L6rmmwm:

mm&cmxwrxaw L

" REF
WO,

PART
N .

3050526
- 526-0140 -
- B50-0030
».870-0053

363-0054
363-boss

qQr
USED

¥

el - - P

XES1229

PART
DESCRIPTION

Set Vo)wage %wppreﬁaor
Wauhar Flat (#ED)

Washer, Lock -~ Spring (#16}
Nut, Hex (#10-32)

Sink, Heat

Sink, Hedt




REF  PART

“NC.  NO.  USED.

g,

Suppressor, Voltage - Dual

© Sorew, Machine - Round Head
(#10-32 x 2-1/2")

Washer,. Flat {#10)

Washer, Lock ~ Spring {¥10]}

TR mee | e

L i
DR

- Nut, Hex
G-

REF  PART

0.

306~0826
G26-0140

850-0030
g70-0053

1 363-0033

33 -D0 25,

QY
USED

2
8
8
8

O MES1230

PART
DESCRIPTION

Get, Voltage Suppressor

Washer, Flay (#10)
wWasher ,* Lock - Sprfing (#10)
Mut, Hex [#10-32)

Sink, Heat

Sink, Heat




4

CHeE . paRY

EN Ao

n0. NO.
A
3350146

335-0147

- BOO~0004
B50-0038"

5260158

‘“WHM“
UsED

wble, Electrical {lﬁm:luwdieusﬁ -

kg

. UPART
DESCRIPTION

" Thefnostat)
320 VA
240 VAG

 Screw, Gaprﬁ;Hém Hﬁmd .
Lm0 e B/EY) IV
Washer, Lock - Spring (1/4")

Washer, Flat (17/84"1D x

170D x 1/8%Thick)

5
6

CREF PART
CND.

NG

8620001

1333-0059
. 333-0192
82120014

232-2446
2322832

qQry
 USED

: 1

N 1 .
1
1

510861

" PART
DESCRIPTION

Mut, Hex 7( 1/&“?0)

. Heater, Electrical

125 Watt. 120 VAC
200 Watt, 240 VAC

- Screw, Self-locking =~ Hex . '

(5/16-18 x 1/2")

. Bracket, Mounting :
Used with 120 VAC Heater

Used with 240 VAC Heater




REF  PART .
NO. - NO.

502-0445
502-0583
- 502~0051

OY U7 B W RS b

"~‘193~°234
193-0235
193-0236

193-0305
NFS

503-1077
- 502-0444

=y

‘193~0232'_;y
£ 193-0233

s s

9 302-0081 -

- QrY
\ll>FD

e g et et

PART
DESCRIPTION

tt.Hmam i =
Jhdapttu' Plpwe to Hose - Male
“Adapter,Pipe to Hose - - Female
“Elbow, Pipe - 45 Degree

“Coupling, Pipe .

auge.,Preﬁbure - 01!
0 =75 Pounds wrt

F0 =150 Peundg A J L
Gauge remperature = Wdter o

(Ine1udes R@ducer)“ S
92" Capillary Tube .
84" ‘Capillary Tube ‘
96" Capillary Tube

144" Capillary Tube. :
~Reducer, Hex (Part of waugu)
Ammeter

15

7 XSC1184

23

REF - PART Qry PART
NO. NO-.. USED QFSVRIPTIﬁN
14 8530003 2 W&mhwr, Lock = ET (#6)
3320795 1 Block, Termiral ~ 20 Place
16, .332-1p41 1 Serip, Marker
17 871-0010 2 Nyt, Hex - Braﬁw (#10-32)
18 850~0030 2 . Washer, Lock ~ Spring [#10)
19 526-0062 2 Washer, Flat ~ Brass (#10) -
20 'B53-0008° 1 Washer, Lock ~ ET (#10) -
21 856~-0003 1 Washer, Lock ~ EIT (#10)
L 22 1815-0203 10 Serew, Mﬂuhwne - Rcund Haad
SR : Co (#10-32 x 7/8“}'," -
‘B70-0053 1 Nut, Hex (#10-32) ' i
.24 850-0030 1~ Washer, Lock ~ Spring (*10}$w .
- 25 332-0051 4 Clamp,  Loop
26 BlﬂmﬂOZﬁ 3 Screw, Machine ~ Truss MHead
s (#10-32 x 3/8") :
a7 B'm “:)4)193 1 Nut,  Hex H:m 32} ' L
2B 0 1 Washer, Lock 'Epram [WRQ}
f‘lfwiﬁwmmhwr,.mekw"Flefmlﬂﬁ‘ e
1 Panel, Control = o
1 Bragket. lmwunt inm




w
i

s




300-2904

4 '300-2006

300~2856

' 300-2808 -

© 300-2812°
8 »321-0270
s
9 321 0231

-10 321~ 0094

11 323-1308
12 323-1303
13 323-1308
14 323-1307
15 301-8851
 B21-0004

16
322038002
815-0385
'870—3283

322-0358-02_

- 300-2903"

300-2863"

T Tirohl

S :
—Sensor \ALO;

" Standard
Precision ° :
Board, ﬂver~under Vo1tage ‘
Sensor- ~ 24 VDG [ALT)
" Board, Relay ~ 24 VDG | {Alw
Board, Relay - 24 VDC (Al4}’
~Board, Engine Monitor (Al]
{Includes Fuses’ amd
Connectors)
T24 VOC, 2 Light
24 VDG, 127 Light.
Fuse, Cartnxdge - 20 Amp
{F1, -F2)
Fuse, Cartr:dge @Id Amp
(F3) ‘

" Fuse, Cartridge - L5 Amp

 (F4, F5)

Connector, 8 Pin (P1)

"Comn@ctur, 6 Pin {P2)
Connector:,

13 Pin (P3)
Corihector; 12 -Pin- (P4)
Bracket, Mounting -

“Screw,” Self-locking ~ Hex

(#10-32 x 5/16")

Module, Indwcatmr - kau11

(A12) (Ingcludes. Connec1ar)
24 VDG, 2 Light
24 VDG, 12 Light
Screw, Machine - Round Head
. (#6-32 x 1/2") :
Nut, Seif-locking — Hex.
{#6-32)

24 30B-07841
26 301-6257
Rl 1@3~u¢.o'

'%@;11@s103$2

30 302-1790
31 302-0885
32 193-0330

D34 517-0221 1
35 322-0052 T
7 1

22 - 151-0402.
23 308-0785

33 302-1715

870-0131
301-9055-01

301-9058-02 %
L

37 338-1817

k1 1303-1308 1

13231302 12
39 323-1304 1
o 323-1200 6
30 323-1306 1

3231200 8

;:Swntch"Pu§h;(

Plug. Button
Potent1ometef’TKT":

TO

Meter
(Mlﬂ) e “
auge,. T@mperaturﬁ;:,ﬁa
M1y ,

aip, Laap i
t, Self- 1ock1ng - Hex (#10 32)

% Control

Meter Holes

Meter Holes

arness, Wiring - DO

{Includes Connector)

 Housing, 12 Pin (J4) .

Gontact, Pin
*Housing, 6 Pin

*Contact, Pin .
*Housing,- 8 Pin
IContact, Pin,

* - parts Included in Engine Wiring Harness

‘)‘

dm“




>

i

g P T

wnmiﬁl

::E@ir

"

il

$C-1180




o 2

323-0814

50-00;
¥/

K11)

8
T (307 1061 -
8 193-0250
9 193-0243
.10 1930245 ©
11 302-1362
12 193—0245
13 302~ 0749 -
14 308-0337
15 N . L
’ 308-0220
- '308-0347 .,
- 308-0539 "
16 308-0091
T :
322-0119
322-0120,
'322-0121
322-~0122
322-0123
322-0129
3220318
. a322-0137 .
. 18 333-0194-02
. 813-0105
19  301-6053
20" 812-0063
\.21" 860-0006
© 22 853-0003
23 e
24
300-0954°
300-0955
- 300-0956
30020957
300-0858
300-0973
3000877
S 300-008T7
‘25  B812-0063
26 . 860~0008
27 853-0003

“Relay, Start Protection  (K14)

e
1/ N

"357-0018 -
'813-0098

Screw, Ma oL
{#10- 32 % 3/8")

.

O N , - b
'3 - Resistor, Gauge (R11,R12,R13) 34 850-0030 2. ‘Washer, Lock - Spring, (#16)
17 Oau?e Pressure - Ojl, 12 vDC" . 35 +528-0009° 2 Washer, Flat (#10) . . =~
L : . ' 36, 856-0003 2 Wagher, Lock - EIT (¥10) . .
1 “Gauge, 1amperm1uﬁe - Watqr = BT JQ?MCQ@i ool R@layv‘ﬁtmrti”'u 24 vm@ (Kl&“ Y
S '1‘1”’v00'1M12) BT i minal, Ground
W1 Ammeter (M13) e e &‘='ml,$ Mmrh$$
"1 Gauge T@mpermtur@ - 0ﬁ1 - SR RN H mw T e10- Jz) f\y}i‘
C 'L 12°VDC (M14) 4 ) ~¢f1_u ~ *Washer, Lock »‘apainq
1 Tachometer (Mis): . 528~0062 ¥ *Wﬂﬂhﬁﬂ,‘ lat (#10) !
‘1 Switch. Push - Lamp Test (&13) » 853-0008 ° 1 .WWaahﬂr, Lock - ET (#kﬁ)
v Switéh, Toggle - Selector (512) 856~ 0003‘ 1 agher,” Lock = EIT (#10) ;
1 Standard 815-0203 1 *ﬁcr@w«dmmﬁf?ﬁs" Round Head
1 :Penn. State - s E TR R (#10-32 x:1/8")
1. ‘Alarm Control R 39 332-1278 7T Plug, Keying
1 - Switch, Push - Alarm Reset (S14) 40 357-0004 - 2 Diode (CR11, CR12)
. Light, Indicator ~ 28 VDG 41 _ @Harness, Wiring ,
1 Overcrank (DS12) 338-0715 1 Set with Single FauTt Light
1 ‘Low 011 Pressure (DS14) o 338~0708 1 Set with Five Fault Lights .«
R High Engine Temperature. (DS1H) 42 323-07685 3 Socket, Relay/(lLess prm1umlﬁ R
1 Low Engine Temperature (D 16) J32-18B0 - 11 lwrmlnm“’“
1. Overspeed {DS13) 43 332+ u%&? 2 Biﬂu(, rrn1m4ﬂ {iﬁldﬂlw)
1 “ Fault (D512) A4 332+ 1 Block, Terminal (TBLY) - S
1 “Switch OFfF {DS17) \ 45 -L. T a}mvm, 3&rm1muﬂ (TBL3) ‘ ;
1 Blank, Mo Legend j 46 7 Connector ¢ ‘ b
1 Flasher, 24 VDC &7 1 Strip, Marker :
1 Screw, Maghine - Round Hpad 48 3 1 Serip, Marker
. (#10-37" % 1") 49 332-155 1 Strip, Marker
1 Brarket Mounting -~ F1aﬂhwr . B0 332~ 15b0 1 Strip, Marker . o )
4 Screw, Mauhane - Rpund Haead 51 870-0053 1 Mut, Hex [#10- J’) : ngﬁ',
{#6-32 = 1/2") . 52  850-0030 1 Washer, Lock ~ Spring (#10) ’
4 . gNug, “Hex (#6-32) 53 332-0051° 1 Clamp, Loop - o
4 W,Wasﬁer Lock ~ ET [#6) "854 815-0026 & Serew, Machine - Truss Head
. Cover ' : L : {#10-32 x 3/8") <~ - 0t
\‘ “Control ¢ 55 870-0053 ° 1 ©  Nut, Hex (#10-32) - o
“1-  Board,. Eng1ne Monwtmr (AB”) = 56 850-0030 1 Washer » Lock - Spring (#1079 .
1 Board, -Engine Shutdown (All) - BT 85B-0003 ¥ Washer, ‘Lock - ET (#10)
1 Board, Remote Indicator (AL3} 58 301-3621 - -1 Braakwﬁ Mount ing .
-1 - Board, Cyle Cranker “[414) . 5% ‘ R rwuwa, ﬁ»mlr01 : §
1 Board, Overspeed Sensor {Al6) ) “ L Single Fault Light Conkrol
1 . Board, JW&VT DWscmﬂnwl {ALT) ag1-3es1 1 I Maters, T V& w! Light /- ;
1. -Board, StartStop (ALS). Bol~d978 . 1. 4 Mprers, 1 Panel Light .
1 ' Board, Standard Cranker (Mld) ©A01-3879 1 0 5 Meters, 1 Panel Light .
1. Board, Bypess [A18) . L it ‘ Five Faulr Light Cortrpl
28" Scr%wy,Marh1mw - Rmund Hemdl 301-3629 . 1 3 Meters, 1 Panel Lipht
R (Wh -32 X 1/““) 301-3976 P W 4 Meters, 1 Panel Light
28 Nut, Hex (#6-32) . A01-3977, 1 ' o Maters, 1 Paned Lighe =~ <
28 W aahar, Lock ~ET (#6) T Six Fault Light! Control R
14 Guide C 3@1~TO?9 LY 3 Mmtmw&, 1 Panel L%mhtf-; <
ﬂ R W .
- . Q/ 3tandard Harness Lfstad Sats w1th 4 or 5 ¢ ;

“Meters and. other Mpﬂtld1 f@ﬂ1uwnm may
rwmmwﬁmmhtmwm wlectrical leads

Farts Inoluded | Tm Mqumﬁ TWﬁmzma! oo




N\ ] 1
%H'N“m
"‘Hnn‘wm

g
™

/
(

i
e
e eraminae” ‘
_‘\"“W .




- »338;1§Iéi1”t9
- <438-1853
8120085

ro1 W1

332-2723

‘302“T14$
02-1753

3012 i130

332-0607
322-0363 -

1302-1729

302-1720- .

'303-0032

320-1121

320-1438
303-0261

~308-0284

332-0052

870-0131

406-0334
406-0333

*‘#‘F‘j}ﬁsf??“<

trol whwhaut Metars NS 5
| Screw, Machine - Round W¢ad ;zﬁ;ﬁ
o #6-32 x 5/8") e
Block, Terminal (TB1)
S%P4944Mapkep74474W,Wﬂw
: Lxght gaca;or =~ Dual
{Ds21 22575 .
* Voltmeter (M”l)
1 0-300/B00 VAL, Code 17. 517
1 O=150 WAG, Code 8
Ammetmr (m2z) ‘
1 0-500 Amp, Dode B
1 .  0-750/1500 Amp, Code 1? &17
1 .- Meter, Fraquency M23)
1 Wwattmeter (M24) {See
. ®  Separate paga for Componenys)
1 - Knob
Sreaker, Circuit (CB21)
1 Standard
1 With Aux Contact
1 ‘Rheostat {R21)
1 Switch, Rotary (521)
1 Clamp, Loop
1 Nut, Self-locking - Hex with
ET Lock Washer (#10-32)
2 Clip, Fastener
"2 Stud, Fastener

\%

L

815-0544

20 315 MBAE‘
812 mbqq

856-0007
21 406-0332
22 300-2880
815-0544

23 3370049
000024

+ 856-0008
OB «J\J 5 ﬁ

@mem&m

BH0-~O04 S

2B H01-BO6S
27

R e

‘ :;‘ j1\1f‘

Screw, Selfmlockxng

i clwﬁsa‘ 8/18")
Glip, ‘Re
ﬁelgy, 2AR$DC (KZI)

Socket, Relay
Screw, M@mhxn@ e Round Head
with 11 Lock Washer

auﬁ 4 X 1/?“) P ‘
~mwr. a%mpﬂdmwn ‘ﬂ

b C,f::rﬁar ‘“ Only 3
%L mmw ~:%ound de

| , wl I
S (we-al ¢ ﬁ/ﬁ“)
Washer Lmnw - 1T (%a}
teceptacle, ﬂaataner”
‘WﬂQHI&tQPJ‘VthHQﬂ‘(VRZK% :
Screw; Machine - Round Héad -
“with IT Lock Washer
{#6-32 = 1/2%)
Strap, Electrical )
Sorew, Cap - Hex Head
15/16-18 x 1/2") " :
Washer, Lock -~ EIT (8/18")
L3 oy §
Mournd,
Surew,

Wibrat ion
Cap ~ Hex
(8/16~18 » 3/8"]

e el

Washer, Losk - Spring: °. 1 .
{6/18") : o
Box, GControl . WY s

ﬂmuwwwth Transformer -7,

h N‘"‘"Waq N

(Swe Separate Page for v
ﬁQMpnnwntﬂd . T
. B
%
.

[ N ‘

‘ o

) ) i
~ .
e
w @

H,.“\,




2% @5“""1”8 1,

4 21

]& ‘lM s
: o ety E N
. S ‘ o e - { »
. Tt ‘ lﬁ%ﬁﬁ%@% NN i
) G e E oo
o i \ L (E?%\'\
i “ xu;. o "
‘\ bt ' {!EIRN u‘m..f‘) Tf’@
‘\‘ k\u :
N\
) 16
ot By
\,
\k
13

mmxzﬁﬁgjf




10

11
13
‘14
- 15
16

18
19

20

21
22

23

1302-0879 .

302-0880

302-0421
302-0612

302-0402
- 302-0779
302-0718

'302-0221

302-0256
302-0810
302-0811

- 302-0894

302~0466
302-0469

322-0130
322-0131

320-0307
£16-0203

812-0061
-4

850-0020

406-0334
406-0333

517-0131

303-007¢6
308-0284
303-0032
303-0170
350-0556
323-0765
812-0061

" 853-0003

8500005

332-1280 .

301-3244
B870-0053

v

- 850-0030 .
332-0051

*

854-0010 |«
871-0010,
320-0455 .

Bt bt s s

]

LR b

-~

B3 b e b el s R AR

"'Meter,

—

2
2
11.“

1

1

1

1

2 : @

e

‘ ABn@aker
~f“)8crew Machine - Round Héad

baeocfizeo Ampf~code 517
0~750/1500 Amp, Code 17
Voltmeter: {M22)

. 0~300 VAC, Code -5

0-500 VAC, Code 7

. 0=600 VAC,  Code 6

O*?:O VAC, Code 9
0-300/600 VAC, ﬁode 17, 517
Frequenicy ~ Reed
230 VAC, 60 Hz - Cod@ 5, 6,
7,8, 11 '
230 VAC, 50 Hz
Meter, Freguency
208 VAC, 60 Hz ~ Code T, 17
240 VAC, 60 Hz -
© 240 VAC,-50 Hz ~ Code 517

- Code 517

Meter., Tota1izing ~ Time (M24)
60 Hz s '
.50 Hz L -

Light, Indicator - Red - 125 VAC
Upper Scale (DS21)

Lower- Scale (DS22)

Lock, Handle -
Screw, Machine - ﬂmund Head
- (#10-32 x 1/8")
Washer, Lock - ET (#10)

-~ Nut, Hex (#10-32)

Circuit  {0821)

(#6-32 x 3/8")-

Washer, Lock -
Clip, Fastener
Stud, Fastener
Plug. Plastic
Knob, Pointer

Swringﬁ(#ﬁ)

Switch, Selector (821)
Knob

_Rheostat (R21)
Resistor  (R22)

Socket,

Screw, Machine
(#6-32 % d/ﬂ") '

C Washer; Lock = BT (#8)
Dt s Hex ($6-32) 0
'Tmrmzna] 4

Brawkeg Mouﬁﬂgng

CONUt, Hax {#10-32) . . -

Washer Lock = Sprwng (#10)

G?amp,,ioop Iy

(M23)

- Pointer (M23)

Code S, 6. 9

Relay {Less Terminals)
= Round Head

o ss3oo0s
. 850-0020

25

26

27

28
29

13;

B

‘ Washer “Lock .
: Strip, Marker
332-1242 16 Place
332-1248 12 Place g
321-0204 2 Fuse, Gnrtridqw - 1/4 A
812-008% ' . 4 ¢Er@w, Machine -~ Round Hwad ¥
N : #65-32 pre | i
853~0003 4 Washer, }
- ‘ T ﬂugulmtor. J ‘
332-1268 1 120 VAC Input Signal Req'd :
332-1956 Sl 240 VAL Input qignal ﬂpq'd ‘V*W
b . : Transformer, Voltag@ (T21)
315-0342 1 - 120 VAC :
315-0431 1 ' 240 VAC S
§12~0061 2 Screw,. Machine - Round Head, o
‘ S : {#6-32 x 3/8") : e
853-0003 2«  Washer, Lock ~.ET (#6)
305-0675 1°  .Rectifier, Bridge (CR21)
812-0070 2 _Screw, Machine -+ Round Head
T (#6832 x 1-1/4")
C 8500020 2 - Washer, Lock - Spring (#6)
315-0304 1 Reactor (L21)
812-0061 2 Screw, Machine - %0nnﬂ meﬁ
, (#6~32 x 3/8")
L BB3I-0003 2 Washer, Lock - ET {#6)
5080001 1 Grommet _
C0B-0332 2 Receptacle, Fastenser
FBOO-0045 4 Serew, Cap ~ Hex Head
: (871618 % 3/8")
850-0045 4 Washer, Lock -~ Spring {5/18")
T 402-0078 4 Dampener ., Vibration.
337-0049 1 Strap, E£lectrical =~ Ground
B15-0026 3 Screw, Machine - Truss Head
(#10-32 = 3/8")
: - Panel, Control .
301-3342 1 4 Merers, Code 5, 6, 7. 9
301~3170 1 4 Meter ' 5 :
| 1 5 Mot i T,
-1 & Meprers, Gode 17, B17
315 1 sontrol ‘
350-0098 1 ar (3 k ohme)
I50-0L0L L or"(d b Ohme )
. fy : Wtr:ng
3380730 1 da- 17, BT
3380759 1 v 5, 6,9
338-0916 1 w 7 '

Gurrent Transformer
{See aﬂpararu Page 1ur
Gomporents) "




' o ' ‘]  | o | AM‘\‘ o
g P e 2

:D N’l qmm“-ﬂﬁ”"‘”‘ “

i, 31 "'u\ ‘

“"L. — v
T — v ‘“f"\‘%

B, ol

o
! s o o

erﬂl i

| &3 |-




9
1¢

- 302- 0879

3020880
Jog'aazl

‘30ifdeiz .

302 0256 '

‘ 302 0810
| 302-0811

302 OBgﬂ

302-0466
302-0469

322-0130

392-0131
320-0207
320-0455

8}?7006L“

< 850-0020

11
12
13

14

15
16
17

18 -

19

"20
21

406-0334

406-0333

517-0131

303-0076

308-0284

303-0032

303-0170

350-0556°

323-0765

812-0061
aoa¥oc03‘

3%0 0Q05 -

-339 1?@0

301-3244
870-0053.

AlonAAmp; 'de7517,,_

0~750/1o@0 Amp

“Brack@t;'Manting o

Nut, Hex (#10~32)

853:0003,

y Transformer‘

";Ba Lock1ng o w1th Thru Pvn i
Reac i

C Serdw,

VQVOTtaga o@hs]t%V&
‘Frequency Sensitive

Voltage (T21)
$crew M%chxnp/w Round Head

(L21)- g
Screw, Mach1ne w-Round Head‘_!
{(#6-32 x 3/8")
Washer, Lock -~ ET (#86)
Grommet
Receptacle,
Gam»y
(5/16~18 x
Lock -

Fastener
Hek He o
)’&3?’)

Washer Spring (¢/la"

,Dampwner. Vibration

Serap, Electrical - Qrmund
Berew, Machine ~ Truss ‘Head-
(#10 32 x ?/3”)
Panel, Control
4 Meters, Code 17, 17

,4 Meters, Code &, 6, 7, 9
& Meters, Code 17, 517
- Box, Controi :
Resistor (3.k Ohms)

Resistor (3.9k Ohms)

_Harness, Wiring

Code 17 o :

V@]tm@ter (M22). . - 8500020
0" -300 VAC, Code & 25 ' R R

-0-500 -VAC, Code 7 5 332?1242w”MHH1.,L
0"€)ﬁ0 VAGS: i {ﬂ}de‘ {f{) i ~‘1332" 1?48 [ ‘ i
0-750 VAC, Code 9 i 2T ;812w006¢;535
G“d@ﬁ/bﬁ@ VAC Lmde 17, ¢17 T -
.Meter Frequency - Reed (MZB) 2&3‘85W Oﬂﬁx‘m;lJ,“
. 230 VAC, 60 Hz - Code 5 6 C 29 o
T, 9, 17T - o 332—195&1“,‘,1p?
230 VAC, QQ’HZ = Codu BIT v 332-2044 R
Meter, Frequency = Pointer (M23) o 332-2045 1
2208 VAG, 60 Hz - Code 7, 17 307 315-0431 . - 1
.+ 280 VAC, 60 Hz'~ Code §,.6, 9 - 8120061« - 2
. 240 VAC, 50 Hz -'Code 517 3l 320-0202 - 1
Meter, Totalizing - Time (M24) 32 315-0384 1
60 Hz v ‘ 812-0061 2
50 Hz e ) -

Light, Indicator - Red - 125 VAC 853-0003 2
Upper Scale (DS?L} .33 B0B-0001 1
Lower Scale {DS22) e 3l 4060332 s 2

Lock, Handle ‘ : 35 . 800-0045 4

Breaker, Gircuit (CB21) » _
%cw@w Machine -~ Round Head 136 850-0045 4

{#6-32 x 3/8") , 87 402-0078 4
*Waﬁher Lock = Spring {(#6) 38 337-0049 1

Clip, Fastener 39 8150026 3

~Stud, Fastener

Plug, Plastic 40

Knob, Pointer A01-6298 - 1

Switch, Selector - (521} L 301-6412 ¢ 1

Knob ' 301-87T78 ., 1

Rheostat. (R21) 41 3013158 1

Resistor  (R22) 42  350-00498 1

§ork@t Relay (Less Terminals 43" 350-0101 1

Screw, Machipe - Round Haqd 44 v -
(#6-32 x 3/8") S 3380730 1
Washer ,  Lock. .~ ET (#6} - 3380759 1
" ONUt, Hex (#6- 3?) 338-0916 1
“Terminal 45

—Lode 17, 517
Gode 5, 6, 9
C Code 17 ‘
Currﬁnl Transformer
(See Separate Wagm for
meﬁwnmntw)~'




Hanff "“ ‘
LR \ ™
B Wnumscmse ‘M\ .
+ . . k
( Pl Bre -
‘ .
i

st i
] AN

5

oo : . pema
L Mﬁﬁ'mm'ﬁ . !ﬂ:’:'y‘w“w"ﬁlu,
i st :
s W | B
H i TR ' - vl o
ST S et Lo

+
o

1

Fooe % wcn d W]

e
L2




13020415

. 302-0640 - -
302-0879
302-0880

i

302-0421

-~ 302-0612

8.

S 302-0422 .
779

302-0
302-0718

302-0221

302-0256

302-0810

302-0811

" 302-0894

3020466
302-0469

322-0130
322-0131
320-0307

816 -0203

854-0010

871-0010
320-0455

812-0061.

- 850-0020
. 406-0334

406-0333

517-0131-

303-0076

3 . 3080284
3. 303-0032
- 4303-0170

7 350~0556

323+0765

812-0061

863-0003
. 860-0005 :
382~ 1280&; -

Rl

e

STy

S
wig

‘fuﬁaps_ B et 13 b ot ek ek et DY I I

“ Noltmeter (M22)

m §~ 208 VAC, 60 Hz

- Clip, Fastener
. -Stud, Fastener

0—600/1200 Amp,

Code 517
0-750/1500. Am@

Coda,179

- 0-300 VAC, Code §-
- '0-§00 VAC. Code 1
- 0-600 VAC, Cide 6
0-750 VAC, Code 9

Frequency -~ Reed (M23)
230 VAC, 60 Hz - -Code §;'6,

1,09, 11 0

- 230 VAC, 50 Hz-% Code 517 T
Meter, Frequency - Pointer (M23)
“Code 7, 17
Code 5, 6, -9
Code 517
Totalizing ~ Time (M24)

b‘

-

240 VAC, 60 Hz
240 VAC, 50 Hz

Meter,
60 Hz
50 Hz

Aight, . Indicator ~ Red — 125 VAU
Upper Sc¢ale (D521)

Lower Scale (D822)

Lock, Handle )
Screw, Machine ~'Rmund Hmad
(#10-32 % 7/8")

Washer. Lock ~ ET (#10)
Nut, Hex (#10-32)

Breaker, Circuit {(0B21)

Screw, Machine - Round Head
{#6-32 x 3/8")
Washer, Lock =

[ I |

i

Spring. {(#6)

Plug, Plastic T
Knob, Pointer

Switch, Selector = (S21)
Knob ., A
.Rheostat (Hﬂl)
Resistor (R22)

>ncket Relay (Less Terminals
$ar@w, ‘Machine. - Roumd H@@d
(#6-32 x 3/8")
Waﬁher Lock ~ €T (#6)

CNut, “Hex {(#6-32)
Ierm1nal TR

. 0-300/600 VAC, 'Code 17, 517
Meter

'\’332 ~0795

27

28

29 .
30,

33
34
3 *]

36
37

38
.39

40

S

41
42
43
44

‘315

812-0066

01;3%3 maoaﬁ“}V
s >Q”00£0 FL

- d32 13#9‘f
Lo 33 1’133“:,
544 ‘"‘“

1300-2880
812-0065

853-0003
301-9315
508-0001

408~0332

8000045

850-0045.
402-0076
337-0049

815-0026

301-3342
3013170
301-3449
3013312

301-3158

3500098
350-0101

338-0730

338-0759

~338-0916

FIPRE L XS QNG oy &= ¢

T Place '
- Scraw, Mmchmnw - ﬂwund 1eady

L (#8-32 % 1/2")
Regulator,
Serew, Machine -~ Round: Head
C #8632 % 5/6")

; Washer,

12 P]écea
116 Place . =
Screw, Machine - Round Head

- {#6-32 x 3/4") :

Washer, Lock = ET (#6) .
sher, Lock - %pr1m@1(wﬁ)}*‘ |

rxp, Mmrkww“ = =

16 Place

with 1T Lock Wamhe

Voltage (VRPi) o

Lock = €T (#6}
Bracket, Mounting

frommét

Recwprmr1a, Fastener
Sorégw, GCap ~ Hex Head
(5/16~18 » 3/8") ‘
Washer, Lock - $pring (5/1V“}
Wumpwmwr Mibration
otWﬂp, Elwvtrivm! ~ Ground
Screw, Machine -~ Truss Head
(#10-32- % 3/8") ¢
Panel, Control Ey
4 Meters, Gode 5, 6, 7, 9
4 Meters, Code 1Tw'517 ;
WiMerers, Code $, 6, 7.9
© &5 Meterws, Code 17, B17
Box, Control. . .
Resistor 3.k Ohme)
Resistor (3.9k Ohms)
Harness, Wiring
’Gwﬂﬁ 17, 817
CCode 5, 6, 9

Code 7 , v i
Current Transformer . .

. (Gee Separate Page for
N

]@mmwmmmntm)




N g 1

# o o o ) . \ RES- 115

S

REF  PART QY " PART . . REE ~ PART QY ~ PART
NO. HO. USED  DESCRIPTION N0, NO. USED - DESCRIPTION

10 4 Yerminal, Ground q‘ 6 870-0053 6  Nut, Hex (#10-32)

Bls-0203 - 1 ﬁcr@w. Maching ~ Rmnnd Head ' 7..821-0029 - 4 - Screw, Self-locking - Hex
LA e (#10~32 % 7/8") . oo {3/8-16 x 3/4")
Nut, Hex o (#10- J?) ‘ﬁi"*-ﬁ . 870~0281 © &  Nut, Self-locking - Hex
g [ : [“Wamher Lock = EIT (#10) o e : (3/8 16) o
f»&%# 0010 2o Washer, CLock = 1T (#10) S8 - 232-2342 Bracket, Mounting
52e-0049 . 2 “Washer, Flat. ﬁ‘Brawu‘(ﬂlﬂ)\ 10 315-0389 Plate, Mounting
VﬁﬁTﬁﬂﬂlﬂﬂv‘;.’ 2 MSmraW Mmchmna = Round Head ' 1] s ‘ - Transformer, Current with

i LR f;v_f”'“”f(%10~3 x 34"y e R I N Mountlng Feet . _
‘1313~0100”}¢f“f'“f Screw, Machine “'Round Head ,‘<“3Q2¢054?‘ ‘ 500/5, 2VA - Code 6, 9X
N e Lo #10-32 % /2"y : e v;‘<’302~0876' P 600/5, 2VA - Code 517,
" h?ﬁ 0008‘&” = Washer, He\t (#10) ‘V”'::v* 23020471 750/5, 2VA ~-Gode T, 17 -

856-0003 A;i~¥1;Washer, Lock - EIT (#10) L 3020643 1200/5, 2VA - Code S

- DN

R ATRERS




- PART
NO.

REF
- NO.

1
508-0051

~ 7 8210010

Sy T

-332-0052

-5
6
7

4

508-0203

301-3731
813-0102

- 850-0030
- 821-0010

By

QTY

U USED

1
b
24

“Gawr—-‘_;—ig;w;,

o Used Thru ‘1984

LorSorew;  Machine -

3
#

i

LPART
DESCRIPTION

o '.. b L D .
Bushing, Grommet -

"~ 'Begin 1985

(/a0 x 1/2") T
Panel, Access - :

. Machine - Round Head |
(#10°32 x B/8"). o :

 Washer, Lock - Spring (#10)

Clamp, Loop' |

- Screw, Self-locking & Hex

=20 x 1/2")

g ( 1/4

llﬂ.

REF
NO.

aw
9

1

12

13

 870-0257

- PART
MO ..

2340490 -

..B21-0010 -

301-3604
821-0014

234-0489
821-0016 -

301~3608

QTY -
USED

[ QST Y

(AR

CPART o

DESCRIPYION

CGrille ‘ .
- Serew, Self-locking - Hex

Shelf o .
Screw, Self-locking
{5/16~18 x 1/2") -

‘Cover, End Bell -

Serew, Self-locking
{5/16-18 x 3/4")
Nut, Self-~locking -

{5/16-18)
Housing, Control

S

5

" M-1213

¥

HJE.'X. :

~ Hex

Hex -




b 4 g
‘ e
w'\'y'r
-

™
q"\‘"y" “\
W, 3
¥,

i,
§ "
ﬂ‘

s
%,
K

s,

g L

-

»




s e WA RS G RN G e '0~350 kW)

T V5 856-0002 sp"Lock

* 302-1082 1 - & Phase, 60 Hz ) S
302-1083 Lo Phase,. 50 Hz ; - 1307301-1117 ... 1. Dial (Scale

T 4020078 4 Mo ngf.Vibratiﬁnv C T R L e R e

Spec’ A thru. G .
0-350 k).

S SO P T A SN

7
- 9
‘.
r
5 g P
- i P
- t v
A !
Y i
& g
e
8 2
N -
I
. N
o
k ‘
' i
Eiy .
e
3
q
v
i

&

~~16~ Washgrr"Lock = EIT (#8) " ‘12 302-1102 = 1 Wattmeter (Less Dial) - .




| ﬂ""'""'"w\

L=

mqw

. PﬁRT
Ct%ﬂRIPW] N

| 1T1a, Cdblu

Gl T /420 X ljﬁ”} .
3 850*0046 2 'waﬁher

4 8120165 2

. w m X 4;»;m**1

;qumw

Screw, Cap W‘Mww Head

Lock ~ ﬁpr1ng {1747},
Screw. Machine ~ Round Head

o
o
i"

REF  PART
NO.  NO.  USED

©Qry

10, 813-0098 2
1l 810-0083

.2

12 850~-0030 2
13 312-0189 -1
o 1
1

E51115~1

, - PART
DESCRIPTION -

Screw, Mackine - Round Head
(#1032 x 3/8")

Hut, Hex (#10- 32)

Washer’, Lock - Spring (#10)
Bracket, Mounting

LCapacitor '

T Bracket :
‘ ‘Wa@hwww_%lmt {1/4"}
_Terminals ’

¥

Bare

‘3 ‘§[mﬂw|mteﬂ




"”‘RM"’
“""’Lﬂ "'“r

=

. o Wﬁ” /’
‘ 1
\C
\\ : )
o ‘ o » L e . L o ESTLILGw2 o7
V ‘ ’ ‘ ‘ ' ‘ a. 1 ‘ T i ' : N : e \}
“REF _ PART QrY PART ' REF WkﬂT ,QWW» e PARF e e
NO. NO. USED DESGRKPTIOM : NO ND. USED UEb@HlWFIDN ‘.aj -
’1,-332~0941 5 T1e.‘Cab]e 3 ‘ , o - %0;:&&349098 o smrnw Mn@h1me o~ Rmuhd Mﬁﬂﬂ
2 - 800-0003 2 - Serew, Cap - Hex H@ad" . Co . (#1032 x 378") R
AR ‘ (1/4 20 x ]/2") ; ‘ ‘ L1  BRO-0063 4 I Nut, H(W iMC)"" XY & SRR :
3 850-0040. - 2 . Washer, Lock *Wbmﬁﬂnq {1/4%) 12 360@0030 AL Washer, Logk e aWanu {wlp). ik
4 - 812-0168 2 . 30r0wt Machine - Réund Head A B ! . ‘Strap, Mountxng - ¢
s w0 {1/4-20 x 4-1/2") TR
5 862-0001 2 - MNuk, Hex (1/4-20) 3 .
6 850-0040 2. Washer, Lock - Spring (1/4") 15 Flat {1/a%)
7;'304 0427 2 . Genter 1ﬂ u;gﬂwrﬂﬂmuﬂw o
8 410292 2 "_ . Bare' .

: **»mzi 5

&nﬁMlMth




b%::

s

PR £
h»-.?” A

-
B2y
153
S
\‘%
o,
<,
v,
e,
"
a
%
[3
1,
, e
@
&3 T




i

301f9?§3&,.‘;vw

812-0157
3oo~0031"

= \,25 0] 08 ,

%EB,QGLS

7 L

. ’;‘/_/ 7

e

8

850-0040
850-0045

320-1460-09
320-1460-10
| 320~1460-11
" 320-1460-12

4

4

fl

gl
4

320-1461-07

320-1461-08
320-1461-09

320~1461-10

320-1464-09
320-1464-10
F20-1464-11

- 370 1465-09
320-1465-10, _

320-1468-10

320~1464~-12
320-1465~07
320-1465~08

2

3?0 1468-09. .

320-1468-11

320-1468-12

- 320-1469-07-

320-146%9-08

' 3205148609

C 320-1468-10

320~ “1472-11
320-1472~12

L 320-1473-07

320-1473-08
320-1473-09

320%1476ﬁ09?”5
- 320-1476-10 -
320-1476-11
| 320-1476-12
320-1377-07 -

" 320-1472409
1370+ M72-30

. 320-1473°10°

”ﬂ 147? 08

»

1

1
a1

1 e
1
21
1

1
fi;
=

1,;

1

1

bt b pd ok et b e b

e L

bod o gt b b fk ek pb R ek e ded pd bb s Bb pes

3
'

: Wagher

'-Washmr

= i

""Z{HJO ﬁunwl‘~

.

Y. 400

Screw.'Mountlng' T
400~ GO0 -Amp Breaker
700 - 1200 Amp Breakar

F]C!t R
400~ 600 "Amp - Bﬁaaker

700 - 1200 - Amp Hrahker

Lock
400 ~ 600 AMp Bremker
700 ~ 1200 ‘Amp. Ereaker

Bresker, G1rcu1t ‘f

standard . ;
400 Amp . i ﬂ‘}w

- 450 Amp o
500 . Amp , S
600 Amp a

700 Amp: ‘

‘800 Amp : ,
1000 Amp , *
1200 Amp
With Auxiliary Cmnkaﬁtﬁ
400 Amp
“450 Amp
500 Amp 2
. B0 Amp , ’
00 Amp T
800 Amp o
1000 Amp | \»my'

P,

w

- 1200 Amp»mw

“With 12 VDO %punt rr1p
Amp - )
.Amp;.
Amp
Amp
700 Amp
800 Amp e
1000 Amp
1200 Amp
With 24 VvOC Shunt
400 Amp :
450 Amp
S00 Amp-
800 Amp
700" Amp SRR
1800 Amp v e
1000 Anp B

N

450
- 500
<600

M]p

.},1200 Amp- L :
With 120 VAC Shu?t lr1p

400 Amp el
450 Amp

1500 Amp.

600 Amp *o -
700 Amp -

Y20~

32028

w b i

320-1484-09
320-1484-10 "
. -320-1484-11
320~ 14?4"1& ‘
*;3?0 14

35-07 |

320-1489-09

320~1489-10

320~1491-10
J”O 1491~11

320~1491~12
350149207
320-1492-08
320~1492-09
320~1492-10

ﬁg .

320-1495~ 10

; #.320+1495-11

320~1495-12

~320-1496-07 -
o J)O 14@% 08

320-1500-09
320-15G0-10
320-1500~11

320+1500-12

20-1501-07

3 _5”4320 150108

S320=15 04~ 09

J?ﬂ“tﬁOﬁ 10

1491-09.

'*'320 1438'0Q
L r320-1588-10
. 320-1488-11
ot i320-1488+-12
- 320-1489-07
3201489+ 08

4

1
1
1
1
1
T
1
1

1
1
4
1
1
1
1
1

-~;*gaso Amp -

. 1000 Amp

_jsod Amp7"”

‘Eh“t Trlp &
‘AVX]]?&P. Lontacts !
400 Amp “1‘

500 Amp
600 Amp

700 Amp
800 Amp.

1000 Amp
1200 Amp :
With 24 VDC Shunt Trip &
Au~111mry Contpets
400 Amp
450 Amp " ”
500 Amp
. BOO Amp T
700 Amp LF
"BOO Amp .
1000 Amp
1200 Amp . .
With 120 VAC Shunt Trip &
Auxiliary Contacts &

T 400 Amp LT

450 Amp @
500" Amp -
600 Amp
700 Amp
BOD Amp
1000 Amp

2 12007 Amp

W!Ih 240 VAC Shunt Trip &
Aukiliary Ountncﬂb =
400, ’
C4BD

Y L
500 Amp - :

800 Amp .“f ¢

700 Amp
800, Amp

P 1200 Amp

" Wigh 480 VAC Shunt Trip &

’Auxllwary Cortacre ©
400 Amp-
480 Anmp .

500" Amp
cf_?f”“‘ i

‘M}N}fh




s e A o e e o

i g - ST

fz‘“.\‘




10 - 850-0055
‘11 862-0004
127 98-2304

i 13

320-0625
320-0598
320-0599
320-0518
320-0519
3200520
320-0521

3“0 O%ﬁ"

5 850-0040
812-0182

7 . 850-0045
1 800-0071

9 526-0141

T e et g el i p-t

, 172"y
Washer Lock (1/4")

Screw, Machine -~ Round Head

(5/16-18 x 1-1/2"):

Washer, Lock (5/16) -
o Screw, Cap — Hex. Head

(7/&6 1 % 1)

MWasher, Flat. (7/1‘“)

Wagher, Lock (7/16")

o+ Nut, Hex (7/16-14)

SiTkscreen, C1rcu1t 8reaker'

(Warning) >

Breaker, CTFCUlt - 3 Po1e -
Standard . R -
450 Amp . ,;h,

500 Amp ' :

600" Amp o

700 Amp

800 Amp o
300 Amp

1000 Amp

1200: Amp

| 320-0245 -
320-0267

|320-0403 -
320-0432:

320-0436

320-0466
320-0517 .

3200576

"320~0236
320-0386
- 320-0213

320-03488
%ZC QB?&
3200386

S e P

Bl T

> bt b

906,

,>800

900

"1000 Amp

*-W1th

500
<600

700

With

500
600
700

e

aw

-';12 VDG Shunt Tr1p
‘Amp = ‘ ‘

Amp
Amp -
Amp

120 VAC Shunt. Tr1w~
Amp,

Amp’

Amp

480 VAC Shunt Trip
Amp

Amp .

Amp

o R Loce

L

TSGR




REF
NO.

PART
NO. -

870-0183

g 12”0070"
3 o@ naﬁa o

: (/”ﬂmm\

QY PART . REF  PART QTY
USED DESCRIPTION. NO. NO. USED

2 Nut, Self~locking - Hex T BOO-0034 2
o ;I{jaw {\#ﬁ“ﬂ'?) ' . o R

17 Cmvwr. o 8 . bz&-0113" 2
1. Nut, Hex (#6-32) o g 333-0151 t

2 . Washer, Lock ~ IT (#6) 10 130~1107 2
__2‘ Scrnw, Machine - Round Hemd 11 870-0287 2
S (#b 32 % 1%1/4"} ER R R :

1. h rmosfat AdJumtabl@ . 127 3380161 1

8C1156

-PART - -
DESCRIPTION

$cr¢w,¢ﬂﬁ;w Hex Head

(5/16-18 x 2-1/4")
Washer, Flat (5/18")
Heater, Electrical
Spacer
Nut, 5@1f~|onk1ng - He

(5/16 18) ‘

Cable, Electrical




o e BLECTRIC CENERATING SET' DATA. rABLE B
| T R vaTAq“~:t. i
;<MDDEL AND SPEC NO T ‘ 15 e
gh il < |- warrs | vmawaw{ SE
286.0 LDN- szon/* 286,000 | 220/3@0 A s :
286.0. LQFN«S?ZR/* i _2&6;000f")40/415 254/4&0 50 EEaNEe
334.0° LDFNa-t&)(R/*' @334;000 27‘?/480 60 3 *

T

,_.

* - The Spec1f1cat10n Letter Advances’ (A to B B to C, etc.) w&th' C ,

v

"100-1586

. vm

- .
o B
h b
o
Pt s
. °
*
. 5
o
A d
o i
n . 3
. #
¢ N ,
. o
~
e '
5 s
s .
P : g
e
B 5
H

Manufactur1nb Changes.

1
s
b
.
7
<A
Vi
v
/
v
3

s

o

Lnylme, Replacmmwn%

o

(Cumming

KTA 1150G)




1
501- 0087 1
S . 502-0184 - 1
s . 503-0625 4
& 503-0354, 8
; 821-0010 T2
. 870-0210 . 2 0
S 191-1149 1
S 191-1180 1
5030924 1
- 503-0429 2
W 505.9759 . 1 .
. 505-0304 1
"'505-0087 S |
505-0140 1
2 ~130-1030 1
22 . 800-0131 6
2B 850-0070 12
24T 862-0007 12
w5 L 503-0782, 1
B R - 503-0612 2
1,27 e 405-2506 2
29 800-0030 4
,;@'»0",': . 800-0072 12
e T BL . B50-0055 - 12
CoB2.0 . 504-0003 |
U330 L 8260112 T 100
JEERE T R - 800-0133 S
1 m«» lﬁuu 2
e
ch-

,;Nut, Hex Self ‘omk,¢g ,
* Tube, Radiator Inlet:- (I
" “Tube, Radiator Inlet - (L n )

1(5/16~18)

Line, Flex i o oy

- Connector, Male

Hose
Clqmp, Hose ' o e
Screw, Cap-Locking Head - (4-20 X 4 OLG)

“Nut, Hex - Se1f Locking - (%-20)
o Guard, Belt - (R.tt.) 'é . '
Guard, Belt -:(L,H. ) e

Hose s
Clamp ' EE ‘ .
Adapter, Pipe _ ’ 1 R
¢+ " Tee, Pipe . . 8

Nipple, Pipe
Plug, Sauare
Iinlet, Water ' )
Screw, Cap-Hex Head - (5/8-11 X 14" LG)
Washer, Lock-Spring (5/8")

Nut, Hex (5/8-11)

O

Hose -, - ' -
Clamp, Hose
Bracket, Panel Mtg. ' -

Screw, Cap-Hex Head - (5/16-11 X 14" LG)
Screw, Cap-Hex llead - (7/lbw14 X 14" L6)
Washer, Lock-Spring - (7/16“
Lock, Drain C N
Washer, Flat (11/16" ID X 1—5/8” oD X

7/64" Thick) :
Screw, Cap-Hex Head - (a/% 11 X.1- 3/1”

[

T ey )

SR LY P N i ‘vv;?‘,;y‘;
Bracket, Radiator &uppurt
Gasket, Radiator OQutlet

Iad

< Tube, Outlet | l | .

. Foam, Insulation | T .
" Foam, Insulation . B -

3 Hcrew, Cap - Loak;nb Hngd - (3/ﬂ~1o@x

'%/4“ Lonp) L o 45&

»,'\%Nut Hex-Self Imckxng -~ (3/8- lb) ‘
' Shroud, -Partial Fan - CRID I By

~ Shroud; Partial Fan - (L.1.) | T ‘;7‘
7 8cr ﬂw»,Cap = Locking Head -~ '

L ﬁu e ﬁ/ﬁ” Long) ' o
: xllat (1 ?)h4” iﬂ X 578" 0D X
Th Pl |

S ol
R} RN




28, 29 -

AR

48,49

J.
1

™. 32

i P

,ulrmwmnm

i

g

(P

30 31 3

22:

46,47

D4, 285 -

26 27

5O ’ :

:#_Maa : -
44

...-n-‘-r-’ '.
46

40, 41,42




8,79
i

b

78,79 78,79
L i, 79

85,86 .

1 P
3 > ¥ § 4 ity
' SR LR o / /ﬁ:ﬁj‘:ﬁﬁh‘
bengsaersmsismarnaly ettt s,
; S =
80,81
k 7 , ;
67.68 . = - - o
- ’ ‘ 78 B0,
; 82 }
5 1: ‘
‘ . I~ - o
P . : R \ o :‘h -: )y//
: ) - . ‘ t ) i : v
N ) B e ‘ * ,“" ; ‘ ;
\\7‘ - . " - . . ‘G

e




69
‘Wog;‘

a1

ey

jf?%

9

D
s

:*5853-0008

338-1141
330- 00@9
330-0004

1 332-0819

- 33140153

- 331-0145

. 331-0180
 331-0181

3384166 -

5  ~151w0423
. 151:0399

l151 0441
‘1$1 0442

Py

L
&
e

"10

7

o0z ;
133140150
. 508-0009
508-0001"
813-0098

b i

. o o

e T e N N k-

U et B 4t et P

~ggBracket, AR
jBracket,»Juné%ion Box S

‘Conduit, Flex . '

‘Conduit, Flex

it
i

*\‘ w

Junctioudekb

Conduit, Flex
Conduit, Flex
Conduit, Flex
Bushing =

<
b

Connector e

Bushihg TR .
Connector  / =

Grommet . ‘ o

Grommet’ R “
Screw; MachineiRound‘ﬂe§d°(HIO»BB‘X 3/8" .
LLong) - '

'Washer, Lock External (310)

Harness, Governor Wiring
Cover, Outlet Box
Cover :

Housing, Fastener
Washer, Reducing
Conduit, Flex

Strap, Half

Strap, Half

Harness Assembly, Engine Wiring
(Includes Parts Marked *)

Actuator, hovexﬂmr (B.G. # 11003~ 0-0-7 24)

DYNI-1000-2-0-24) 7
Lever, Actuator (B>C. # DYNG-208)
Rod, l”hro;idvd (B.C. # GYRF-43-1)

-
&

’ﬁmntral‘tlnuludé hﬁp >urpw) - (B.c.oH

”““#‘ﬁﬁWfTﬁﬁTARﬁﬁ*¥ﬂﬁ'{ﬁ €. # DYNZ-47-2)

Pickup, Magnetic (B.C, # DYNT-10200)
E 1ckctnvA¢tuutnr Mﬂ& (B.C. ¥ DYNZ-08)




S
g
P




ba

_;“laf
4

- 140-07¢
140-1610

- 140-1614
;,;3v1m00v9*~

. 870-0281

- 800-0132
850-0070
526-0004 -

. 526- 00335,_

< 850-0055
.800-0071

140-1654

" 140-1655

i )
et
<

oo

[ S G S

'Band' Air Cleancr_Mtg

Support, Air Cleaner i A
Plate, Air Cleaner Mtg. o
Scrmw, Cap - Locking Mead < — 7

(3/8-16 X 3/4" Long)

“Nut, Hox - Self Luvklnuuu (%/ﬁ'fb)

Screw, Cap-~Hex Head - (5/8-11 X 11 LG)‘
Washer, Lockn%prxng (5/8” ‘

' . “Washer, Flat (V16" ID X 1-3/4" op X
'3» 9/64" Thick) ) f

Washer, Flat (24/64" 1D X 73£mmon X
1/16" Thick) - A S -

Washer, Lock- Sprxn& (7/16“) )

Screw, Cap-Hex Ho ’(7/10«11 X1 Long)

Element, Primary T

Element, .Safety,




DVTROL

P CDRT 1( ('.JTN )

;@&3& ;ﬁ"7mmNo' %&&Wﬁ Pmrmmmwaw
i ’ Co = :Ap LW L

1o 301 4668 5 <f‘¥,' i?ﬂ W' ,w53 Boxn.C0ntr01
’) P o

B - 30l -3342 -k;/, Panel, ‘Control . ‘fff
6. - . 302-1072 N1 _ ‘Voltmeter - (0—600 Valt)
7 “ " . Ammeter, AC S o

o T - 302-p414 1 520R § 522R Sets IR
o . soz-oM1s 1+ - 4XR Sets y S
8 - Mgter;, Frequency °~ ¥ , o
S J 302-0895% R T S Vj() E\M‘W R e R RPN 5
: ¢~ . 302-0811 - 1T e0Hertz

o220 : 539“«050 1 "%  Regulator Board, anﬂhgw (See Separate
7 o S Group For u@mpnnwnvn) L

29 533_07 9 ' Harnﬁqs, Airing - Control o

35, . 321-0223 Fuse - .15 Ampere . - g

ey

%#%‘

36 : 321-0177 / Block, Fuse - 3 Pole. S
37 . 321-0176 .1 Block, Fuse - 2 Pole /
38  333-1104 "1 “Harnéss, Wiring c
39 ' 151-0402 ’ 1 Pmtﬂntlmmm?@r, Fmvvrnor Adj. B
: w'ﬁw%g,ff  ’ v4‘ f mwmwmom nauﬁ'mm ‘[ﬁ«3;;p 7,- ”; a2j;’ ,1;‘
REF. NO. mrs:fw;, ; fz,_wwmgf:m~ Ll o -

’*‘A_.'isﬁl OOBB f;i‘Tf‘Ii‘ j%-¢_f3_3u»hing, Nylnm e e E
e B2 0010 A3 Berew, ﬁmpabmckinm kud (i D’Xg%"fyﬂﬁu} :
e 7,”301»2904 “;7 J(,)xf*;*’ffgj”fPlata' ontrel ﬂmxxlmp Ty ‘ s
St 821-00140 0 ¢ 18 0 Bcrew Qap mekxng Head (w/ih«»& X ‘“;;5],u:
3014125 oo . Bracket,’ Cmmtwal'Bpm Houring, :
U)«»d«ml(& oo meyrs oo Panel, Control Insert
lifnx o b g Fe iy fwﬁﬁ:f‘ﬂqutwmiﬁfﬂ»u«f







e o . =20 |

" . { - . ) )
: K : . 4 , il . R ‘ | u
' ki mmﬂ L e Lo S . L
V ' A ; jgl“hu '*"w:z o AR Cae e
i e .

L A o S B S , “ﬂlm‘mw%g i . DA

iy i

g e
by e S

W o i

f “""‘ “Hiy
m.m
<"

Ty,
Mﬁ'ﬁn‘“‘"m ‘Mm !ﬂ

‘ E | PWEW.WP fdim lﬂnmmL

‘14‘ F wﬂ‘“f

m“i" D

el 1 g




1 \-Q"f"?aanrd‘ 'Twmlnm (20 laua)
S Strip, Marker T

i
332-1559 R 1
1 Transformer, Step- down
2 .
1
4

I S 315-0361
Qvercrank o . «24 J57-0004

Diode

e 1 B
vy leh il RIRTER T I . Low Oll Pressure o , /257 307-0081 Relay - Start Solenoid
B Jadorf 1 <L Hgh Engine Temperalure P26 850087 + Sorow, Maching ~-Pan Heed,
S @Rt 1 ow Engine: l“wwmmmmrn : - P - Gross-Recessed Drive
fm»cm*'a:; Dverspead - A D S A I \ (#6232 x '1/4") ’
S Be2e0138 4 DverVoltage . .. (727 . 3014015 © 1 Cover, Acess-- Control .
S 9 na0048TY Tt Chassls, Control, o T T R Modules
2010 3014699 2O Panel, Control eetifec L 28 300-1573 IR *Module, Cycle Cranker
S AT 1830250 " Rasistor, Gauge R I8 30041574 7 1 "Module, Start-Disconnect ~
Lo 12 332-0052 . Clamp, Loop .~ [ 30 “300:1575 - - 1 ' *Module, Overspsed Control
‘ f,‘.,_‘l,;) LA0T-118Y . “Bpring, Holdsdown + Rélay . - [ 31, 300-1576 7 1 *Module, Monitor No. 1
. S 443071081 Rilay, Armislure -~ Stiitar [ 32 300-1577 1 "Module, Moritor No 2
IR L Protection’ - ... | a3 atm-mm 1 ""Moclum Engine Shutdown
AR 80741086 1 Relay, Armature - Start R
R S ‘ Disconnect - . ° co j Lo uaabmpamm(&rcwpfor(“wmponwms
s : ST ] 4 - Included inWiring Harness,
X i R
B ? N : e . & )
) m‘\ . ~ o




3

=

ml WS il’l i'T WE’M

: ,hmaammﬁ‘!&,
“Boary, iﬁnmzw
Bracket, Module tmwanr M g;
Plug;., Mwim;; SR
Berew, ‘Maching - nmn@nmw
mwomm" M:mm D
€t Plug |y dislsy.

- Washer, mxm
*’Washar Flat (14710 x -
6718”00 x wmf Thk)
N, Flox. (#6397
» wm«,m Tarn im

! w

i

233

ﬁxﬂm’nu) (M} ;




